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SUMMARY OF TEST RESULT

Report
FCC Rule Description Limit Result Remark
Section
Under limit
3.1 15.407(b) Unwanted Emissions 115'542(7)‘:5)?;)& Pass 4.16 dB at
' 38.730 MHz
15.203 &
. i P -
3.3 15.407(a) Antenna Requirement N/A ass
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1 General Description
1.1 Applicant

Motorola Mobility LLC
222 W, Merchandise Mart Plaza, Chicago IL 60654 USA

1.2 Manufacturer

Motorola Mobility LLC
222 W, Merchandise Mart Plaza, Chicago IL 60654 USA

1.3 Product Feature of Equipment Under Test

Product Feature

Equipment Mobile Cellular Phone

Brand Name Motorola

Model Name XT1929-4(SS)

FCCID IHDT56XEA

IMEI Code Radiation : IMEI: 351886090018703

CDMA/EV-DO/GSM/EGPRS/WCDMA/HSPA/LTE/GNSS/NFC
WLAN 11b/g/n HT20

EUT supports Radios application | WLAN 11a/n HT20/HT40

WLAN 11ac VHT20/VHT40/VHT80

Bluetooth BR/EDR/LE

HW Version DVT2

EUT Stage Identical Prototype

Remark: The above EUT's information was declared by manufacturer. Please refer to the specifications
or user's manual for more detailed description.
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Accessory List

Brand Name : Motorola

AC Adapter 1 Model Name : SC-22 SPN5970A
Manufacturer : Salom
Brand Name : Motorola

AC Adapter 2 Model Name : SC-22 SPN5993A
Manufacturer : Chenyang
Brand Name : Motorola

Battery Model Name : JS40
Manufacturer : SUNWODA
Brand Name : Motorola

C2Audio Cable 1 Model Name : SC18C27844
Manufacturer : Luxshare
Brand Name : Motorola

C2Audio Cable 2 Model Name : SC18C27845
Manufacturer : Cabletech
Brand Name : Cabletech

USE Cable 1 Model Name : SKNG473A
Brand Name : FOXLINK

USB Cable 2 Model Name : SKN6473A 17195-C 0403532
Brand Name : SAIBAO

USB Cable 3 Model Name : SKN6473A 17214-C 1127044
Brand Name : Luxshare

USB Cable 4 Model Name : SKN6473A 17227-C 1126538

1.4 Product Specification of Equipment Under Test

Standards-related Product Specification

Tx/Rx Channel Frequency Range

5180 MHz ~ 5240 MHz
5260 MHz ~ 5320 MHz
5500 MHz ~ 5700 MHz

Antenna Type / Gain

<5150 MHz ~ 5250 MHz>
Internal Antenna with gain -6.50 dBi
<5250 MHz ~ 5350 MHz>
Internal Antenna with gain -6.50 dBi
<5470 MHz ~ 5725 MHz>
Internal Antenna with gain -7.00 dBi

Type of Modulation

256QAM)

802.11a/n : OFDM (BPSK/ QPSK/ 16QAM / 64QAM)
802.11ac : OFDM (BPSK/ QPSK/ 16QAM / 64QAM /

Note: The WLAN operation in 5600 MHz ~ 5650 MHz is notched.

1.5 Modification of EUT

No modifications are made to the EUT during all test items.
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1.6 Testing Location

Sporton International (Kunshan) Inc. is accredited to ISO 17025 by National Voluntary Laboratory
Accreditation Program (NVLAP code: 600155-0) and the FCC designation No. is CN5013.

Test Site Sporton International (Kunshan) Inc.

No0.3-2 Ping-Xiang Rd, Kunshan Development Zone Kunshan City Jiangsu

Province 215335 China
Test Site Location

TEL : +86-512-57900158
FAX : +86-512-57900958

FCC Test Firm
Sporton Site No.

Test Site No. Registration No.

03CHO04-KS 630927
Note: The test site complies with ANSI C63.4 2014 requirement.

1.7 Applicable Standards

According to the specifications of the manufacturer, the EUT must comply with the requirements of the
following standards:

‘ FCC Part 15 Subpart E

¢ FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.
¢ ANSI C63.10-2013

Remark:

1.  All test items were verified and recorded according to the standards and without any deviation

during the test.

2. This EUT has also been tested and complied with the requirements of FCC Part 15, Subpart B,

recorded in a separate test report.
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2 Test Configuration of Equipment Under Test

a. The EUT has been associated with peripherals and configuration operated in a manner tended to
maximize its emission characteristics in a typical application. Frequency range investigated:
radiation emission (9 kHz to the 10th harmonic of the highest fundamental frequency or to 40 GHz,
whichever is lower). For radiated measurement, pre-scanned in three orthogonal panels, X, Y, Z.

The worst cases (Y plane) were recorded in this report.

2.1 Carrier Frequency and Channel

Freq. Freq.
h |
Frequency Band Channel (MHz) Channe (MHz)
36 5180 44 5220
5150-5250 MHz 38" 5190 46 5230
Band 1 o4
(U-NII-1) 40 5200 48 5240
42" 5210
Freq. Freq.
h |
Frequency Band Channel (MHz) Channe (MHz)
52 5260 60 5300
5250-5350 MHz 54* 5270 62 5310
Band 2 2 4 5320
(U-NII-2A) 56 5280 6
58" 5290
Freq. Freq.
h |
Frequency Band Channel (MH2) Channe (MH2)
100 5500 112 5560
102* 5510 116 5580
5470-5725 MHz 104 5520 132 5660
Band 3 106" 5530 134* 5670
(U-NII-2C)
108 5540 136 5680
110* 5550 140 5700
Note:
1. The above Frequency and Channel in "*" were 802.11n HT40 and 802.11ac VHT40.
2. The above Frequency and Channel in "*" were 802.11ac VHT80.
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2.2 Test Mode

Final test modes are considering the modulation and worse data rates as below table.

Modulation Data Rate
802.11a 6 Mbps
802.11n HT20 MCSO0
802.11n HT40 MCSO0
802.11ac VHT20 (Covered by HT20) MCSO0
802.11ac VHT40 (Covered by HT40) MCSO0
802.11ac VHT80 MCSO0
Remark: For Radiated Test Cases, The tests were performance with Adapter 1, and USB Cable 1 Type
C.
Band | : 5150-5250 MHz | Band Il : 5250-5350 MHz | Band Ill : 5470-5725MHz
Ch-# 802.11a 802.11a 802.11a
L Low 36 52 100
M | Middle 44 60 116
H High 48 64 140
Band | : 5150-5250 MHz | Band Il : 5250-5350 MHz | Band Ill : 5470-5725MHz
Ch. # 802.11n HT20 802.11n HT20 802.11n HT20
L Low 36 52 100
M | Middle 44 60 116
H High 48 64 140
Band | : 5150-5250 MHz | Band Il : 5250-5350 MHz | Band Il : 5470-5725MHz
Ch. # 802.11n HT40 802.11n HT40 802.11n HT40
L Low 38 54 102
M | Middle - - 110
H High 46 62 134
Band | : 5150-5250 MHz | Band Il : 5250-5350 MHz | Band Il : 5470-5725MHz
Ch-# 802.11ac VHT80 802.11ac VHT80 802.11ac VHT80
L Low - - 106
M | Middle 42 58 -
H High - - -
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2.3 Connection Diagram of Test System

<EUT with Adapter>

120Wac/e0Hz
EUT
(Adapter)

L]

EUT
(USB Cable)

EUT

2.4 EUT Operation Test Setup

The RF test items, utility “QRCT” was installed in Notebook which was programmed in order to make
the EUT get into the engineering modes to provide channel selection, power level, data rate and the
application type and for continuous transmitting signals.

2.5 Measurement Results Explanation Example

For all conducted test items:

The offset level is set in the spectrum analyzer to compensate the RF cable loss and attenuator factor
between EUT conducted output port and spectrum analyzer. With the offset compensation, the

spectrum analyzer reading level is exactly the EUT RF output level.

Example :
The spectrum analyzer offset is derived from RF cable loss and attenuator factor.
Offset = RF cable loss + attenuator factor.

Following shows an offset computation example with cable loss 4.2 dB and 10dB attenuator.

Offset(dB) = RF cable loss(dB) + attenuator factor(dB).
=42 +10=14.2 (dB)
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3 Test Result
3.1 Unwanted Emissions Measurement

This section is to measure unwanted emissions through radiated measurement for band edge spurious

emissions and out of band emissions measurement.

3.1.1 Limit of Unwanted Emissions

(1) For transmitters operating in the 5150-5250 MHz band: all emissions outside of the 5150-5350
MHz band shall not exceed an EIRP of —27dBm/MHz.

For transmitters operating in the 5250-5350 MHz band: all emissions outside of the 5150-5350
MHz band shall not exceed an EIRP of -27 dBm/MHz. Devices operating in the 5250-5350 MHz
band that generate emissions in the 5150-5250 MHz band must meet all applicable technical
requirements for operation in the 5150-5250 MHz band (including indoor use) or alternatively
meet an out-of-band emission EIRP limit of -27 dBm/MHz in the 5150-5250 MHz band.

For transmitters operating in the 5470-5600 MHz and 5650-5725MHz band: all emissions outside
of the 5470-5600 MHz and 5650-5725MHz band shall not exceed an EIRP of -27 dBm/MHz.

(2) Unwanted spurious emissions fallen in restricted bands shall comply with the general field

strength limits as below table,

Frequency Field Strength Measurement Distance
(MHz) (microvolts/meter) (meters)
0.009 — 0.490 2400/F (kHz) 300
0.490 — 1.705 24000/F(kHz) 30
1.705 - 30.0 30 30
30-88 100 3
88 -216 150 3
216 - 960 200 3
Above 960 500 3
Note: The following formula is used to convert the EIRP to field strength.
E= —10000030«;‘"30}9 HV/m, where P is the eirp (Watts)
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v is. FCC RF Test Report Report No. : FR811821G
EIRP (dBm) Field Strength at 3m (dBuV/m)
17 78.3
-27 68.3

(3) KDB789033 D02 v02r01 G)2)c)

(i) Section 15.407(b)(1) to (b)(3) specify the unwanted emission limits for the U-NII-1 and
U-NII-2 bands. As specified, emissions above 1000 MHz that are outside of the restricted
bands are subject to a peak emission limit of -27 dBm/MHz.?

(i) Section 15.407(b)(4) specifies the unwanted emission limit for the U-NII-3 band. A band
emissions mask is specified in Section 15.407(b)(4)(i). The emission limits are in terms of a
Peak detector. An alternative to the band emissions mask is specified in Section
15.407(b)(4)(ii). The alternative limits are based on the highest antenna gain specified in the
filing. There are also marketing and importation restrictions for the devices using the

alternative limit.*

Note 3: An out-of-band emission that complies with both the average and peak limits of
Section 15.209 is not required to satisfy the -27 dBm/MHz peak emission limit.

Note 4: Only devices with antenna gains of 10 dBi or less may be approved using the
emission limits specified in Section 15.247(d) till March 2, 2018; all other devices operating in

this band must use the mask specified in Section 15.407(b)(4)(i).
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3.1.2Measuring Instruments

The measuring equipment is listed in the section 4 of this test report.

3.1.3 Test Procedures

1. The testing follows FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.

Section G) Unwanted emissions measurement.

(1) Procedure for Unwanted Emissions Measurements Below 1000MHz

RBW = 120 kHz
VBW = 300 kHz
Detector = Peak

Trace mode = max hold

(2) Procedure for Peak Unwanted Emissions Measurements Above 1000 MHz

RBW =1 MHz
VBW 2 3 MHz
Detector = Peak
Sweep time = auto

Trace mode = max hold

(3) Procedures for Average Unwanted Emissions Measurements Above 1000MHz

RBW =1 MHz

VBW = 10 Hz, when duty cycle is no less than 98 percent.

VBW = 1/T, when duty cycle is less than 98 percent where T is the minimum
transmission duration over which the transmitter is on and is transmitting at its maximum

power control level for the tested mode of operation.
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2. The EUT was placed on a turntable with 0.8 meter for frequency below 1GHz and 1.5 meter for
frequency above 1GHz respectively above ground.

3. The EUT was set 3 meters from the interference receiving antenna which was mounted on the
top of a variable height antenna tower.

4. The antenna is a broadband antenna and its height is adjusted between one meter and four
meters above ground to find the maximum value of the field strength for both horizontal
polarization and vertical polarization of the antenna.

5. For each suspected emission, the EUT was arranged to its worst case and then adjust the
antenna tower (from 1 m to 4 m) and turntable (from O degree to 360 degrees) to find the
maximum reading.

6. For testing below 1GHz, if the emission level of the EUT in peak mode was 3 dB lower than the
limit specified, then peak values of EUT will be reported, otherwise, the emissions will be
repeated one by one using the CISPR quasi-peak method and reported.

7. For testing above 1GHz, the emission level of the EUT in peak mode was 20dB lower than
average limit (that means the emission level in average mode also complies with the limit in
average mode), then peak values of EUT will be reported, otherwise, the emissions will be

measured in average mode again and reported.
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3.1.4Test Setup

For radiated emissions below 30MHz

- im |

EUT

Metal Full Soldered Ground Plane

I

Spectrum Analyzer / Receiver

For radiated emissions from 30MHz to 1GHz

RX Antenna

Metal Full Soldered Ground Plane

[

Spectrum Analyzer [ Receiver
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For radiated emissions above 1GHz

RX Antenna
. 7P I Y O
"/
Ant. feed
point DE =
1-4m
""" 1 ) :
f |
1.5m |
'
= IR, 2
Metal Full Soldered Ground Plane
o

Spectrum Analyzer / Receiver

3.1.5Test Results of Radiated Spurious Emissions (9 kHz ~ 30 MHz)

The low frequency, which started from 9 kHz to 30MHz, was pre-scanned and the result which was
20dB lower than the limit line was not reported.
There is a comparison data of both open-field test site and semi-Anechoic chamber, and the result

came out very similar.

3.1.6 Test Result of Radiated Spurious at Band Edges

Please refer to Appendix A and B.

3.1.7Duty Cycle

Please refer to Appendix C.

3.1.8 Test Result of Radiated Spurious Emissions (30MHz ~ 10th Harmonic)

Please refer to Appendix A and B.
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3.2 Automatically Discontinue Transmission

3.2.1 Limit of Automatically Discontinue Transmission

The device shall automatically discontinue transmission in case of either absence of information to
transmit or operational failure. These provisions are not intended to preclude the transmission of
control or signaling information or the use of repetitive codes used by certain digital technologies to
complete frame or burst intervals. Applicants shall include in their application for equipment

authorization to describe how this requirement is met.

3.2.2 Measuring Instruments

The measuring equipment is listed in the section 4 of this test report.

3.2.3 Test Result of Automatically Discontinue Transmission

While the EUT is not transmitting any information, the EUT can automatically discontinue
transmission and become standby mode for power saving. The EUT can detect the controlling signal
of ACK message transmitting from remote device and verify whether it shall resend or discontinue

transmission.
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3.3 Antenna Requirements
3.3.1 Standard Applicable

If transmitting antenna directional gain is greater than 6 dBi, both the peak transmit power and the
peak power spectral density shall be reduced by the amount in dB that the directional gain of the
antenna exceeds 6 dBi.

3.3.2 Antenna Anti-Replacement Construction

An embedded-in antenna design is used.

3.3.3 Antenna Gain
The antenna peak gain of EUT is less than 6 dBi. Therefore, it is not necessary to reduce maximum

peak output power limit.
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4 List of Measuring Equipment

Calibrati
Instrument Manufacturer | Model No. | Serial No. [Characteristics a :);taelon Test Date Due Date Remark
EXA Spectrum MY551502 Radiati
pecii Keysight N9010A 10Hz-44GHz | Apr. 18,2017 | Mar. 03, 2018 | Apr. 17, 2018 ation
Analyzer 44 (03CHO03-KS)
Radiation
Loop Antenna R&S HFH2-Z2 | 100321 | 9kHz~30MHz |Nov. 23,2017 | Mar. 03, 2018 | Nov. 22, 2018
(03CH03-KS)
Bilog Antenna TeseQ CBL6112D | 35406 | 25MHz-2GHz | Apr. 22,2017 | Mar. 03, 2018 | Apr. 21, 2018 | _Fadiation
9 Pr-=5 e pr-=h (03CH03-KS)
Double Rid Radiati
ouble  RI9e | g lindgren 3117 75957 | 1GHz~18GHz | Oct. 21, 2017 | Mar. 03, 2018 | Oct. 20, 2018 | ooaton
horn Antenna (03CHO03-KS)
SHE-EHF Horn | com-power | AH-840 | 101093 |18GHz ~40GHz| Dec. 21,2017 | Mar. 03, 2018 | Dec. 20, 2018 | _Hadiation
P =h 0% = (03CHO3-KS)
1MHz -
. Radiation
Amplifier com-power | PA-103A | 161069 |~1000MHz/32 | Apr. 18,2017 | Mar. 03, 2018 | Apr. 17, 2018
(03CHO3-KS)
dB
100MHz Radiation
Amplifier com-power MITE 2025788 Apr. 18, 2017 | Mar. 03, 2018 | Apr. 17, 2018
P pow Q ~1800MHz/ | P P (03CHO3-KS)
3008A023 Radiation
Amplifier Agilent 84498 1GHz~26.5GHz | Oct. 12, 2017 | Mar. 03, 2018 | Oct. 12, 2017
pin g 70 z z (03CHO3-KS)
TTA1840-35- Radiation
Amplif MITE 2014749 | 18~40GHz | Apr. 18,2017 | Mar. 03, 2018 | Apr. 17, 201
mplifier Q HG 9 0GHz pr. 18, 20 ar. 03, pr. 018 (03CH03-KS)
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5 Uncertainty of Evaluation

Uncertainty of Radiated Emission Measurement (30 MHz ~ 1000 MHz)

Measuring Uncertainty for a Level of Confidence
of 95% (U = 2Uc(y))

4.60

Uncertainty of Radiated Emission Measurement (1000 MHz ~ 18000 MHz)

Measuring Uncertainty for a Level of Confidence
of 95% (U = 2Uc(y))

4.50

Uncertainty of Radiated Emission Measurement (18000 MHz ~ 40000 MHz)

Measuring Uncertainty for a Level of Confidence 4.50
of 95% (U = 2Uc(y)) )
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SPORTON LAB.
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Report No. : FR811821G

Appendix A. Radiated Spurious Emission

. . Temperature : 21~23°C
Test Engineer : Dream Li
Relative Humidity : (44~47%
Band 1 - 5150~5250MHz
WIFI 802.11a (Band Edge @ 3m)
WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBpV/m)| (dB) |(dBuV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
5149.12 56.19 -17.81 74 46.47 34.54 11.88 36.7 393 17 P H
5133.6 44.45 -9.55 54 34.75 34.54 11.86 36.7 393 17 A H
* 5182 105.11 - - 95.32 34.55 11.93 | 36.69 | 393 17 P H
* 5182 97.77 - - 87.98 34.55 11.93 36.69 393 17 A H
H
802.11a
H
CH 36
5146.56 58.13 -15.87 74 48.41 34.54 11.88 36.7 301 34 P \
5180MHz
5143.52 44.81 -9.19 54 35.09 34.54 11.88 36.7 301 34 A \
* 5180 107.57 - - 97.78 34.55 11.93 36.69 301 34 P Vv
* 5180 100.1 - - 90.31 34.55 11.93 | 36.69 | 301 34 AV
\%
\Y
5124.32 52.53 -21.47 74 42.83 34.54 11.86 36.7 204 307 P H
5130.4 42.98 -11.02 54 33.28 34.54 11.86 36.7 204 307 A H
* 5222 104.51 - - 94.67 34.56 11.97 36.69 204 307 P H
* 5222 97.53 - - 87.69 34.56 11.97 36.69 204 307 A H
5387.4 52.49 -21.51 74 42.39 34.62 12.17 36.69 204 307 P H
802.11a
5363.64 42.11 -11.89 54 32.04 34.61 12.15 36.69 204 307 A H
CH 44
5112.48 52.82 -21.18 74 43.15 34.53 11.84 36.7 300 64 P Vv
5220MHz
5149.6 43.31 -10.69 54 33.59 34.54 11.88 36.7 300 64 AV
* 5222 107.13 - - 97.29 34.56 11.97 36.69 300 64 P Vv
* 5222 99.92 - - 90.08 34.56 11.97 | 36.69 | 300 64 AV
5358.06 52.71 -21.29 74 42.66 34.61 12.13 36.69 300 64 P Vv
5378.22 42.44 -11.56 54 32.34 34.62 12.17 36.69 300 64 A Vv
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* 5242 105.06 - - 95.16 34.58 12.01 36.69 400 306 P H
* 5242 97.77 - - 87.87 34.58 12.01 36.69 | 400 306 A H
5374.26 52.33 -21.67 74 42.26 34.61 12.15 | 36.69 400 306 P H
5360.04 42.26 -11.74 54 32.21 34.61 12.13 | 36.69 400 306 A H
H
802.11a
H
CH 48
* 5242 106.59 - - 96.69 34.58 12.01 36.69 | 302 64 P \
5240MHz
* 5242 98.29 - - 88.39 34.58 12.01 36.69 | 302 64 A \
5373.72 52.45 |-21.55 74 42.38 34.61 12.15 | 36.69 | 302 | 64 P |V
5359.86 42.71 -11.29 54 32.66 34.61 12.13 | 36.69 302 64 A \
\Y
\
1. No other spurious found.
Remark _ o
2. All results are PASS against Peak and Average limit line.
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Band 1 5150~5250MHz
WIFI 802.11a (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBpV/m) (dB) |[(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A)|(H/V)
10360 4166 |-32.34 74 54.61 37.55 15.65 | 66.15 | 300 | 360 P | H
H
H
802.11a
H
CH 36
10360 4235 |-31.65 74 55.3 37.55 15.65 | 66.15 | 300 0 P |V
5180MHz
\%
Vv
\%
10440 4116 |-32.84 74 53.99 37.59 15.68 66.1 300 | 360 P | H
H
H
802.11a
H
CH 44
10440 41.11 -32.89 74 53.94 37.59 15.68 66.1 300 360 P Vv
5220MHz
\Y
\%
\%
10480 42.97 -31.03 74 55.71 37.63 15.7 66.07 300 0 P H
H
H
802.11a
H
CH 48
10480 40.59 | -33.41 74 53.33 37.63 15.7 66.07 | 300 | 360 P |V
5240MHz
\%
\%
\%
No other spurious found.
Remark _ o
2. Allresults are PASS against Peak and Average limit line.
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Band 1 5150~5250MHz
WIFI 802.11n HT20 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak| Pol.

Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBupV/m)| (dB) (dBuV/m) (dBuV) | (dB/m)  (dB) | (dB) |(cm)|(deg) (P/A)/(HV)
5148.16 55.64 |-18.36 74 4592 | 3454 | 1188 | 367 | 317 | 321 | P | H
5142.72 4362 |-10.38 54 33.9 3454 | 1188 | 367 | 317 | 321 | A | H
* 5182 104.95 - - 95.16 | 3455 | 11.93 | 36.69 | 317 | 321 | P | H
* 5182 97.63 - - 87.84 | 3455 | 1193 | 3669 | 317 | 321 | A | H
802.11n H
HT20 H
CH 36 5147.04 58.04 | -15.96 74 4832 | 3454 | 11.88 | 36.7 | 278 | 30 P |V
5180MHz 5147.04 44.52 -9.48 54 34.8 3454 | 11.88 | 36.7 | 278 | 30 A |V
* 5180 106.8 - - 97.01 3455 | 11.93 | 36.69 | 278 | 30 P |V
* 5180 99.19 - - 89.4 3455 | 11.93 | 36.69 | 278 | 30 AV
v
%
5145.28 5223 | -21.77 74 42.51 3454 | 11.88 | 36.7 | 300 7 P | H
5115.68 43.02 |-10.98 54 3335 | 3453 | 11.84 | 36.7 | 300 7 A H
* 5222 101.81 - - 91.97 | 3456 | 11.97 | 36.69 | 300 7 P | H
* 5222 94.61 - - 84.77 | 3456 | 11.97 | 36.69 | 300 7 A | H
802.11n 5396.04 51.47 |-22.53 74 4135 | 3462 | 1219 | 36.69 | 300 7 P | H
HT20 5392.26 42,05 |-11.95 54 3195 | 3462 | 1217 | 36.69 | 300 7 A | H
CH44 5130.72 53.18 | -20.82 74 4348 | 3454 | 11.86 | 36.7 | 400 & 38 P |V
5220MHz 5149.44 43.33 | -10.67 54 33.61 3454 | 11.88 | 36.7 | 400 | 38 AV
* 5222 106.14 - - 96.3 3456 | 11.97 | 36.69 | 400 @38 P |V
* 5222 99.26 - - 89.42 | 3456 | 1197 | 3669 | 400 | 38 | A | V
5355 52.35 | -21.65 74 42.3 3461 | 1213 | 36.69 | 400 & 38 P |V
5371.74 4237 | -11.63 54 32.3 3461 | 1215 | 3669 | 400 | 38 | A | V
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* 5238 101.93 - - 92.06 3457 | 11.99 | 36.69 | 300 13 P | H
* 5238 94.52 - - 84.65 34.57 11.99 36.69 300 13 A H
5368.5 51.36 | -22.64 74 41.29 34.61 12.15 | 36.69 | 300 13 P | H
5381.64 4216 | -11.84 54 32.06 3462 | 1217 | 36.69 | 300 13 A | H
802.11n H
HT20 H
CH 48 * 5238 106.1 - - 96.23 3457 | 11.99 | 36.69 | 377 | 71 P |V
5240MHz | ~ 5238 98.72 - - 88.85 | 3457 | 11.99 | 36.69 | 377 | 71 AV
5356.08 51.78 |-22.22 74 41.73 34.61 12.13 | 36.69 | 377 | 71 P |V
5352.12 42.39 | -11.61 54 32.34 34.61 1213 | 36.69 | 377 | 71 A |V
\
\
1. No other spurious found.
Remark _ o
2. All results are PASS against Peak and Average limit line.
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Band 1 5150~5250MHz
WIFI 802.11n HT20 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBpV/m)| (dB) |(dBuV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)/(H/V)
10360 40.02 | -33.98 74 52.97 37.55 15.65 | 66.15 | 100 0 P | H
H
802.11n H
HT20 H
CH 36 10360 40.13 |-33.87 74 53.08 37.55 15.65 | 66.15 | 100 | 360 P |V
5180MHz Vv
\Y
\Y
10440 39.15 | -34.85 74 51.98 37.59 15.68 66.1 100 | 360 P | H
H
802.11n H
HT20 H
CH 44 10440 38.89 -35.11 74 51.72 37.59 15.68 66.1 100 0 P Vv
5220MHz v
Vv
Vv
10480 39.86 -14.14 54 52.6 37.63 15.7 66.07 100 0 P H
H
802.11n H
HT20 H
CH 48 10480 39.71 -14.29 54 52.45 37.63 15.7 66.07 100 360 P \
5240MHz \Y;
Vv
Vv
1. No other spurious found.
Remark _ o
2. All results are PASS against Peak and Average limit line.
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Band 1 5150~5250MHz
WIFI 802.11n HT40 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBpV/m)| (dB) (dBuV/m) (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg) (P/A)/(H/V)
5133.6 55.07 -18.93 74 45.37 34.54 11.86 36.7 286 27 P H
5149.76 45.6 -8.4 54 35.88 34.54 11.88 36.7 286 27 A H
5192 100.01 - - 90.19 34.56 11.95 36.69 286 27 P H
5192 92.53 - - 82.71 34.56 11.95 36.69 286 27 A H
802.11n 5377.86 50.95 -23.05 74 40.85 34.62 12.17 36.69 286 27 P H
HT40 5399.28 42.28 -11.72 54 32.16 34.62 12.19 36.69 286 27 A H
CH 38 5133.6 59.06 -14.94 74 49.36 34.54 11.86 36.7 326 49 P \Y
5190MHz 5149.92 4794 | -6.06 54 3822 | 3454 | 1188 | 367 | 326 | 49 | A | V
5192 105.16 - - 95.34 34.56 11.95 36.69 326 49 P \Y
5192 97.82 - - 88 34.56 11.95 36.69 326 49 A \Y
5396.94 51.74 -22.26 74 41.62 34.62 12.19 36.69 326 49 P \
5386.32 42.77 -11.23 54 32.67 34.62 12.17 36.69 326 49 A \Y
5133.28 52.32 -21.68 74 42.62 34.54 11.86 36.7 283 26 P H
5109.92 43.88 -10.12 54 34.21 34.53 11.84 36.7 283 26 A H
5222 97.44 - - 87.6 34.56 11.97 36.69 283 26 P H
5222 90.92 - - 81.08 34.56 11.97 | 36.69 | 283 26 A H
802.11n 5376.42 50.82 -23.18 74 40.75 34.61 12.15 36.69 283 26 P H
HT40 5388.3 42.43 -11.57 54 32.33 34.62 12.17 36.69 283 26 A H
CH 46 5107.2 52.63 -21.37 74 42.96 34.53 11.84 36.7 308 22 P Vv
5230MHz 5134.88 43.93 |-10.07 54 3423 | 3454 | 1186 | 367 | 308 | 22 | A |V
5228 103.24 - - 93.37 34.57 11.99 36.69 308 22 P Vv
5228 96.6 - - 86.73 34.57 11.99 36.69 308 22 A Vv
5389.92 51.47 -22.53 74 41.37 34.62 12.17 36.69 308 22 P Vv
5350.01 44.04 -9.96 54 33.99 34.61 12.13 36.69 308 22 A Vv
1. No other spurious found.
Remark _ .
2. Allresults are PASS against Peak and Average limit line.
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Band 1 5150~5250MHz
WIFI 802.11n HT40 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) (dBuV/m)| (dB) [(dBpV/m)| (dBupV) | (dB/m) | (dB) | (dB) |[(cm) (deg) |(P/A)|(H/V)
10380 43.3 -30.7 74 56.22 37.56 15.66 | 66.14 100 0 P H
H
802.11n H
HT40 H
CH 38 10380 41.72 -32.28 74 54.64 37.56 15.66 66.14 100 360 P \
5190MHz Vv
\
\Y
10460 41.94 -32.06 74 54.74 37.6 15.69 66.09 100 360 P H
H
802.11n H
HT40 H
CH 46 10460 41.69 -32.31 74 54.49 37.6 15.69 66.09 100 0 P \
5230MHz v
Vv
Vv
1. No other spurious found.
Remark _ .
2. All results are PASS against Peak and Average limit line.
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Band 1 5150~5250MHz
WIFI 802.11ac VHT80 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBpV/m)| (dB) (dBuV/m) (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg) (P/A)/(H/V)
5133.92 55.35 -18.65 74 45.65 34.54 11.86 36.7 301 7 P H
5145.92 45.46 -8.54 54 35.74 34.54 11.88 36.7 301 A H
5208 95.82 - - 85.98 34.56 11.97 36.69 301 7 P H
5208 88.16 - - 78.32 34.56 11.97 | 36.69 301 7 A H
802.11ac 5357.52 51.54 -22.46 74 41.49 34.61 12.13 36.69 301 7 P H
VHT80 5381.64 42.4 -11.6 54 32.3 34.62 12.17 36.69 301 7 A H
CH 42 5145.6 57.82 -16.18 74 48.1 34.54 11.88 36.7 331 37 P \Y
5210MHz 5149.92 4759 | -6.41 54 37.87 | 3454 | 11.88 | 36.7 | 331 37 | A |V
5204 99.41 - - 89.59 34.56 11.95 36.69 331 37 P \Y
5204 91.87 - - 82.05 34.56 11.95 36.69 331 37 A \Y
5398.2 51.57 -22.43 74 41.45 34.62 12.19 36.69 331 37 P \
5384.16 43.07 -10.93 54 32.97 34.62 12.17 36.69 331 37 A \Y
1. No other spurious found.
Remark _ .
2. All results are PASS against Peak and Average limit line.
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Band 1 5150~5250MHz
WIFI 802.11ac VHT80 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBpV/m) (dB) |[(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A)|(H/V)
10420 42.04 -31.96 74 54.91 37.58 15.67 66.12 100 0 P H
H
802.11ac H
VHT80 H
CH 42 10420 42.24 -31.76 74 55.11 37.58 15.67 66.12 100 360 P \
5210MHz Vv
Y
\Y
1. No other spurious found.
Remark _ o
2. All results are PASS against Peak and Average limit line.
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Band 2 - 5250~5350MHz

WIFI 802.11a (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp | Ant | Table Peak Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBpV/m)| (dB) |(dBuV/m)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) (deg) |(P/A)/(H/V)
5123.68 52.3 -21.7 74 42.6 34.54 11.86 36.7 | 396 | 306 | P | H
5109.44 4289 | -11.11 54 33.22 34.53 1184 | 367 | 396 | 306 | A | H
* 5258 104.62 - - 94.72 34.58 12.01 | 3669 | 396 | 306 | P | H
* 5258 97.63 - - 87.73 34.58 12.01 | 3669 | 396 | 306 | A | H
H
802.11a
H
CH 52
5132 52.58 -21.42 74 42.88 34.54 11.86 36.7 319 358 P \'%
5260MHz
5105.44 43.03 |-10.97 54 33.38 34.53 182 | 367 | 319 | 358 | A | V
* 5260 108.41 - - 98.49 34.58 12.03 | 3669 | 319 | 358 | P | V
* 5260 101.36 - - 91.44 34.58 12.03 | 3669 | 319 | 358 | A | V
\Y
\Y
5130.56 51.9 -22.1 74 42.2 34.54 11.86 36.7 | 326 | 316 | P | H
5105.76 42.78 -11.22 54 33.11 34.53 11.84 36.7 326 316 A H
* 5300 105.18 - - 95.21 34.59 12.07 | 3669 | 326 | 316 | P | H
* 5300 98.07 - - 88.1 34.59 12.07 | 3669 | 326 | 316 | A | H
5369.8 52.22 -21.78 74 42.15 34.61 1215 | 36.69 | 326 316 P H
802.11a
5350.2 43.18 |-10.82 54 33.13 34.61 1213 | 36.69 | 326 | 316 | A | H
CH60
5109.6 52.13 -21.87 74 42.46 34.53 11.84 36.7 315 110 P \%
5300MHz
5128.64 42,73 | -11.27 54 33.03 34.54 11.86 36.7 | 315 | 110 | A | V
* 5300 107.09 - - 97.12 34.59 12.07 | 36.69 | 315 110 P \'%
* 5300 99.29 - - 89.32 34.59 12.07 | 3669 | 315 | 110 | A | V
5350.7 55.08 |-18.92 74 45.03 34.61 1213 | 36.69 | 315 | 110 P |V
5358 43.75 -10.25 54 33.7 34.61 1213 | 36.69 | 315 110 A \'%
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* 5324 104.72 - - 94.72 34.6 12.09 36.69 324 317 P H
* 5324 97.41 - - 87.41 34.6 12.09 36.69 324 317 A H
5361.2 54.13 -19.87 74 44.06 34.61 12.15 36.69 324 317 P H
5362.5 43.52 -10.48 54 33.45 34.61 12.15 36.69 324 317 A H
H
802.11a
H
CH 64
* 5322 107.93 - - 97.93 34.6 12.09 | 36.69 | 280 43 P \
5320MHz
* 5322 100.85 - - 90.85 34.6 12.09 | 36.69 | 280 43 A \
5353.8 55.12 |-18.88 74 45.07 34.61 12.13 | 36.69 | 280 | 43 P |V
5350.7 45.47 -8.53 54 35.42 34.61 12.13 36.69 280 43 A \
\Y
\
1. No other spurious found.
Remark _ -
2. All results are PASS against Peak and Average limit line.
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Band 2 5250~5350MHz
WIFI 802.11a (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBpV/m) (dB) |[(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A)|(H/V)
10520 40.66 |-33.34 74 53.33 37.65 15.72 | 66.04 | 300 0 P | H
H
H
802.11a
H
CH 52
10520 40.51 -33.49 74 53.18 37.65 15.72 | 66.04 | 300 | 360 P |V
5260MHz
\%
Vv
\%
10600 43.04 |-30.96 74 55.57 37.7 15.75 | 65.98 | 100 | 360 P | H
H
H
802.11a
H
CH 60
10600 42.44 -31.56 74 54.97 37.7 15.75 65.98 100 0 P Vv
5300MHz
\Y
\%
\%
10640 43.81 -30.19 74 56.27 37.73 15.77 65.96 100 0 P H
H
H
802.11a
H
CH 64
10640 4294 |-31.06 74 55.4 37.73 15.77 | 65.96 | 300 | 360 P |V
5320MHz
\%
\%
\%
No other spurious found.
Remark _ o
2. Allresults are PASS against Peak and Average limit line.
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Band 2 5250~5350MHz
WIFI 802.11n HT20 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table Peak| Pol.

Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBuV/m)| (dB) [(dBuV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
5103.84 51.94 |-22.06 74 4229 | 3453 | 1182 | 367 | 315 | 11 P | H
5112.64 4264 |-11.36 54 3297 | 3453 | 1184 | 367 | 315 | 11 A | H
* 5258 100.64 - - 90.74 | 3458 | 1201 | 36.69 | 315 | 11 P | H
* 5258 93.78 - - 83.88 | 3458 | 1201 | 36.69 | 315 | 11 A | H
802.11n H
HT20 H
CH52 5138.08 51.79 | -22.21 74 4209 | 3454 | 1186 | 36.7 | 400 | 15 P |V
5260MHz 5126.24 4273 | -11.27 54 33.03 3454 | 11.86 | 36.7 | 400 15 AV
* 5262 104.93 - - 95.01 3458 | 12.03 | 36.69 | 400 @15 P |V
* 5262 97.89 - - 87.97 | 3458 | 12.03 | 3669 | 400 | 15 | A | V
v
%
5138.08 51.99 | -22.01 74 4229 | 3454 | 1186 | 367 | 300 | 20 P | H
5112.16 4256 | -11.44 54 3289 | 3453 | 11.84 | 367 | 300 | 20 A H
* 5304 98.48 - - 88.51 3459 | 12.07 | 36.69 | 300 | 20 P | H
* 5304 91.15 - - 81.18 | 3459 | 12.07 | 36.69 | 300 | 20 A | H
802.11n 5355.7 51.16 |-22.84 74 4111 3461 | 1213 | 36.69 | 300 | 20 P | H
HT20 5357 4217 | -11.83 54 3212 | 3461 | 1213 | 36.69 | 300 | 20 A | H
CH 60 5137.28 52.3 217 74 42.6 3454 | 1186 | 36.7 | 375 9 P |V
5300MHz 5115.52 4252 | -11.48 54 3285 | 3453 | 11.84 | 36.7 | 375 9 A |V
* 5302 105.57 - - 95.6 3459 | 12.07 | 36.69 | 375 9 P |V
* 5302 98.74 - - 88.77 | 3459 | 12.07 | 36.69 | 375 9 AV
5356.2 52.44 | -21.56 74 4239 | 3461 | 1213 | 36.69 | 375 9 P |V
5351.4 4358 |-10.42 54 3353 | 3461 | 1213 | 36.69 | 375 9 AV
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* 5316 99.86 - - 89.86 34.6 12.09 36.69 300 10 P H
* 5316 92.7 - - 82.7 34.6 12.09 | 36.69 | 300 10 A H
5380.2 52.27 -21.73 74 4217 34.62 12.17 36.69 300 10 P H
5353.4 42.55 -11.45 54 32.5 34.61 12.13 36.69 300 10 A H
802.11n H
HT20 H
CH 64 * 5322 106.73 - - 96.73 34.6 12.09 | 36.69 | 395 19 P \
5320MHz * 5322 98.86 - - 88.86 34.6 12.09 | 36.69 | 395 19 A \
5353.8 53.08 -20.92 74 43.03 34.61 12.13 36.69 395 19 P \Y
5352.5 43.72 -10.28 54 33.67 34.61 12.13 36.69 395 19 A \
\Y
\
1. No other spurious found.
Remark _ -
2. All results are PASS against Peak and Average limit line.
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Band 2 5250~5350MHz
WIFI 802.11n HT20 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBpV/m)| (dB) |(dBuV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)/(H/V)
10520 42.09 -31.91 74 54.76 37.65 15.72 | 66.04 100 360 P H
H
802.11n H
HT20 H
CH 52 10520 40.95 |-33.05 74 53.62 37.65 15.72 | 66.04 | 100 | 360 P |V
5260MHz \Y,
\Y
\Y
10600 39.71 -34.29 74 52.24 37.7 15.75 | 65.98 100 0 P H
H
802.11n H
HT20 H
CH 60 10600 40.49 -33.51 74 53.02 37.7 15.75 | 65.98 100 0 P \
5300MHz Vv
Vv
Vv
10640 40.31 -33.69 74 52.77 37.73 15.77 | 65.96 100 360 P H
H
802.11n H
HT20 H
CH 64 10640 40.68 -33.32 74 53.14 37.73 15.77 | 65.96 100 0 P \
5320MHz v
Vv
Vv
No other spurious found.
Remark _ o
2. All results are PASS against Peak and Average limit line.
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Band 2 5250~5350MHz
WIFI 802.11n HT40 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBpV/m)| (dB) (dBuV/m) (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg) (P/A)/(H/V)
5108.96 52.3 -21.7 74 42.63 34.53 11.84 36.7 400 319 P H
5149.92 43.52 -10.48 54 33.8 34.54 11.88 36.7 400 319 A H
5280 100.92 - - 90.97 34.59 12.05 36.69 400 319 P H
5280 93.92 - - 83.97 34.59 12.05 | 36.69 | 400 319 A H
802.11n 5369.2 52 -22 74 41.93 34.61 12.15 36.69 400 319 P H
HT40 5395.3 42.8 -11.2 54 32.68 34.62 12.19 36.69 400 319 A H
CH 54 5149.6 53.08 -20.92 74 43.36 34.54 11.88 36.7 317 46 P \Y
5270MHz 5149.92 43.64 |-10.36 54 3392 | 3454 | 1188 | 367 | 317 | 46 | A | V
5274 104.42 - - 94.5 34.58 12.08 36.69 317 46 P \Y
5274 96.67 - - 86.75 34.58 12.08 36.69 317 46 A \Y
5360.5 52.91 -21.09 74 42.86 34.61 12.13 36.69 317 46 P \
5389.8 45.9 -8.1 54 35.8 34.62 12.17 36.69 317 46 A \Y
5132 52.59 -21.41 74 42.89 34.54 11.86 36.7 301 231 P H
5147.36 43.5 -10.5 54 33.78 34.54 11.88 36.7 301 231 A H
5312 98.75 - - 88.75 34.6 12.09 | 36.69 | 301 231 P H
5312 90.8 - - 80.8 34.6 12.09 | 36.69 | 301 231 A H
802.11n 5354.1 54.12 -19.88 74 44.07 34.61 12.13 36.69 301 231 P H
HT40 5354.3 43.63 -10.37 54 33.58 34.61 12.13 | 36.69 | 301 231 A H
CH 62 5115.84 53.09 -20.91 74 43.42 34.53 11.84 36.7 297 23 P Vv
5310MHz 5104.8 43.46 |-10.54 54 33.81 3453 | 1182 | 367 | 297 | 23 | A | V
5314 103.86 - - 93.86 34.6 12.09 36.69 297 23 P Vv
5314 96.3 - - 86.3 34.6 12.09 36.69 297 23 A Vv
5354.8 61.34 -12.66 74 51.29 34.61 12.13 36.69 297 23 P Vv
5351.6 47.43 -6.57 54 37.38 34.61 12.13 36.69 297 23 A Vv
1. No other spurious found.
Remark _ .
2. Allresults are PASS against Peak and Average limit line.
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Band 2 5250~5350MHz
WIFI 802.11n HT40 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBpV/m)| (dB) |(dBupV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)(H/V)
10540 41.9 -32.1 74 54.55 37.66 15.72 | 66.03 | 300 360 P H
H
802.11n H
HT40 H
CH 54 10540 42.35 -31.65 74 55 37.66 15.72 | 66.03 100 360 P \
5270MHz \Y;
\
\Y
10620 41.9 -32.1 74 54.39 37.72 15.76 65.97 100 0 P H
H
802.11n H
HT40 H
CH 62 10620 41.95 -32.05 74 54.44 37.72 15.76 65.97 300 360 P Vv
5310MHz v
Vv
Vv
1. No other spurious found.
Remark _ -
2. All results are PASS against Peak and Average limit line.
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Band 2 5250~5350MHz
WIFI 802.11ac VHT80 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBpV/m)| (dB) (dBuV/m) (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg) (P/A)/(H/V)
5109.6 52.39 -21.61 74 42.72 34.53 11.84 36.7 296 27 P H
5105.12 43.29 -10.71 54 33.64 34.53 11.82 36.7 296 27 A H
5294 92.88 - - 82.91 34.59 12.07 36.69 296 27 P H
5294 86.08 - - 76.11 34.59 12.07 36.69 296 27 A H
802.11ac 5366.7 51.68 -22.32 74 41.61 34.61 12.15 36.69 296 27 P H
VHT80 5353 43.93 -10.07 54 33.88 34.61 12.13 36.69 296 27 A H
CH 58 5125.76 52.55 -21.45 74 42.85 34.54 11.86 36.7 324 39 P \Y
5290MHz 5111.04 43.33 |-10.67 54 3366 | 3453 | 1184 | 367 | 324 | 39 | A |V
5280 98.88 - - 88.93 34.59 12.05 36.69 324 39 P \Y
5280 91.48 - - 81.53 34.59 12.05 36.69 324 39 A \Y
5355.1 57.52 -16.48 74 47.47 34.61 12.13 36.69 324 39 P \
5350.5 48.87 -5.13 54 38.82 34.61 12.13 36.69 324 39 A \Y
1. No other spurious found.
Remark _ -
2. All results are PASS against Peak and Average limit line.
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Band 2 5250~5350MHz
WIFI 802.11ac VHT80 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBpV/m) (dB) |[(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A)|(H/V)
10580 4219 -31.81 74 54.75 37.69 15.75 66 100 0 P H
H
802.11ac H
VHT80 H
CH 58 10580 42.2 -31.8 74 54.76 37.69 15.75 66 100 0 P \
5290MHz Vv
Y
\Y
1. No other spurious found.
Remark _ o
2. Allresults are PASS against Peak and Average limit line.
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Band 3 - 5470~5725MHz

WIFI 802.11a (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) (dBpuV/m)| (dB) |(dBuV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg) (P/A)|(H/V)
5466.32 54.2 -19.8 74 43.97 34.65 12.27 | 36.69 | 300 70 P H
5468.88 43.59 -10.41 54 33.36 34.65 12.27 | 36.69 | 300 70 A H
* 5502 102.17 - - 91.87 34.66 12.32 | 36.68 | 300 70 P H
* 5502 95.06 - - 84.76 34.66 12.32 | 36.68 | 300 70 A H
H
802.11a
H
CH 100
5461.68 55.25 -18.75 74 45.05 34.64 12.25 36.69 306 117 P \%
5500MHz
5467.12 43.77 -10.23 54 33.54 34.65 12.27 | 36.69 | 306 117 A \
* 5500 105.88 - - 95.59 34.66 12.32 | 36.69 | 306 117 P \
* 5500 98.88 - - 88.59 34.66 12.32 | 36.69 | 306 117 A \
\
\Y
5449.68 51.76 -22.24 74 41.56 34.64 12.25 | 36.69 | 305 74 P H
5450.32 42.93 -11.07 54 32.73 34.64 12.25 36.69 305 74 A H
* 5582 101.94 - - 91.52 34.68 1242 | 36.68 | 305 74 P H
* 5582 94.31 - - 83.89 34.68 1242 | 36.68 | 305 74 A H
5763.88 52.06 -21.94 74 41.61 34.75 12.6 36.9 305 74 P H
802.11a
5741.08 42.89 -11.11 54 32.4 34.75 12.59 | 36.85 | 305 74 A H
CH 116
5449.84 52.28 -21.72 74 42.08 34.64 12.25 36.69 383 25 P Vv
5580MHz
5453.2 43.06 -10.94 54 32.86 34.64 12.25 | 36.69 | 383 25 A \
* 5580 106.39 - - 95.99 34.68 12.4 36.68 | 383 25 P \Y
* 5580 99.09 - - 88.69 34.68 12.4 36.68 | 383 25 A \Y
5743.64 52.01 -21.99 74 41.52 34.75 12.59 | 36.85 | 383 25 P \
5755.48 42.97 -11.03 54 32.47 34.75 12.6 36.85 383 25 A Vv
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* 5702 102.16 - - 91.65 34.73 12.55 36.77 302 5 P H
* 5702 95.25 - - 84.74 34.73 12.55 36.77 302 5 A H
5726.92 53.23 -20.77 74 42.73 34.74 12.57 36.81 302 5 P H
5738.68 43.91 -10.09 54 33.42 34.75 1259 | 36.85 | 302 5 A H
H
802.11a
H
CH 140
* 5700 107.89 - - 97.41 34.72 12.53 36.77 385 28 P Vv
5700MHz
* 5700 100.29 - - 89.81 34.72 12.53 36.77 385 28 A \
5728.52 56.09 |-17.91 74 45.59 34.74 | 1257 | 36.81 | 385 | 28 P |V
5727.48 45.61 -8.39 54 35.11 34.74 12.57 36.81 385 28 A \
\Y
\
1. No other spurious found.
Remark _ -
2. All results are PASS against Peak and Average limit line.
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Band 3 - 5470~5725MHz
WIFI 802.11a (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBpV/m) (dB) |[(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A)|(H/V)
11000 42.61 -31.39 74 54.43 37.96 15.92 65.7 100 0 P H
H
H
802.11a
H
CH 100
11000 43.17 |-30.83 74 54.99 37.96 15.92 65.7 100 | 360 P |V
5500MHz
\Y
\Y
\Y
11160 43.42 |-30.58 74 54.93 38.08 1599 | 6558 | 100 | 360 P | H
H
H
802.11a
H
CH 116
11160 43.26 -30.74 74 54.77 38.08 15.99 65.58 100 0 P Vv
5580MHz
\Y
Vv
Vv
11400 42.84 -31.16 74 53.92 38.23 16.1 65.41 300 360 P H
H
H
802.11a
H
CH 140
11400 43.48 -30.52 74 54.56 38.23 16.1 65.41 100 0 P \
5700MHz
Vv
Vv
Vv
No other spurious found.
Remark _ o
2. All results are PASS against Peak and Average limit line.
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Band 3 - 5470~5725MHz
WIFI 802.11n HT20 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table Peak| Pol.

Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBuV/m)| (dB) [(dBuV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
5454.8 51.77 |-22.23 74 4157 | 3464 | 1225 | 36.69 | 400 9 P | H
5452.72 4282 |-11.18 54 3262 | 3464 | 12.25 | 36.69 | 400 9 A H
* 5502 100.11 - - 89.81 3466 | 12.32 | 36.68 | 400 9 P | H
* 5502 92.7 - - 82.4 3466 | 12.32 | 36.68 | 400 9 A | H
802.11n H
HT20 H
CH 100 5465.84 5474 | -19.26 74 4451 3465 | 12.27 | 36.69 | 298 9 P |V
5500MHz 5462.8 43.77 |-10.23 54 33.54 | 3465 | 1227 | 36.69 | 298 9 A |V
* 5504 103.7 - - 93.4 3466 | 12.32 | 36.68 | 298 9 P |V
* 5504 96.72 - - 86.42 | 34.66 | 12.32 | 36.68 | 298 9 AV
v
%
5423.76 51.72 |-22.28 74 4157 | 3463 | 1221 | 36.69 | 320 | 313 | P | H
5456.88 4287 |-11.13 54 3267 | 3464 | 1225 | 36.69 | 320 | 313 | A | H
* 5584 103.34 - - 9292 | 3468 | 1242 | 3668 | 320 | 313 | P | H
* 5584 96.69 - - 86.27 | 3468 | 1242 | 3668 | 320 | 313 | A | H
802.11n 5741.24 52.74 | -21.26 74 4225 | 3475 | 1259 | 36.85 | 320 | 313 | P | H
HT20 5727.24 42.9 -11.1 54 324 3474 | 1257 | 36.81 | 320 | 313 | A | H
CH 116 5426 52.35 | -21.65 74 422 3463 | 1221 | 3669 | 314 | 24 P |V
5580MHz 5459.6 43.27 |-10.73 54 33.07 | 3464 | 1225 | 3669 | 314 | 24 A |V
* 5582 107.24 - - 96.82 | 34.68 | 1242 | 3668 | 314 | 24 P |V
* 5582 100.03 - - 89.61 3468 | 1242 | 3668 | 314 | 24 | A | V
5735.96 53.05 | -20.95 74 4256 | 34.75 | 1259 | 36.85 | 314 | 24 P |V
5743.4 43.01 |-10.99 54 3252 | 3475 | 1259 | 3685 | 314 | 24 | A | V

SPORTON INTERNATIONAL INC. Page Number 1 A24 of A34

TEL : 886-3-327-3456
FAX : 886-3-328-4978




«auanas.  FCC RF Test Report

Report No. : FR811821G

* 5700 104.02 - - 93.54 3472 | 12,53 | 36.77 | 290 | 301 P | H
* 5700 97.06 - - 86.58 34.72 1253 | 36.77 | 290 301 A H
5732.52 56.93 | -17.07 74 46.47 3474 | 12,57 | 36.85 | 290 | 301 P | H
5725.16 44.73 -9.27 54 34.23 3474 | 1257 | 36.81 | 290 | 301 | A | H
802.11n H
HT20 H
CH 140 * 5696 106.97 - - 96.49 3472 | 12,53 | 36.77 | 301 40 P |V
5700MHz |~ 5696 100.07 - - 89.59 | 34.72 | 1253 | 36.77 | 301 | 40 | A | V
5727.4 58.92 |-15.08 74 48.42 3474 | 12,57 | 36.81 | 301 40 P |V
5725.72 45.67 -8.33 54 35.17 34.74 | 12,57 | 36.81 | 301 40 A |V
\
\
1. No other spurious found.
Remark _ .
2. All results are PASS against Peak and Average limit line.
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Band 3 - 5470~5725MHz
WIFI 802.11n HT20 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBpV/m)| (dB) |(dBuV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)/(H/V)
11000 43.04 | -30.96 74 54.86 37.96 15.92 65.7 300 0 P | H
H
802.11n H
HT20 H
CH 100 11000 43.74 | -30.26 74 55.56 37.96 15.92 65.7 300 0 P |V
5500MHz N
\Y
\Y
11160 43.32 | -30.68 74 54.83 38.08 1599 | 65.58 | 300 | 360 P | H
H
802.11n H
HT20 H
CH 116 11160 42.08 -31.92 74 53.59 38.08 15.99 | 65.58 300 360 P \
5580MHz v
Vv
Vv
11400 42.59 -31.41 74 53.67 38.23 16.1 65.41 300 360 P H
H
802.11n H
HT20 H
CH 140 11400 42.29 -31.71 74 53.37 38.23 16.1 65.41 300 360 P \
5700MHz v
Vv
Vv
1. No other spurious found.
Remark _ o
2. All results are PASS against Peak and Average limit line.
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Band 3 - 5470~5725MHz
WIFI 802.11n HT40 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table Peak| Pol.

Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBuV/m)| (dB) [(dBuV/m)|(dBupV)| (dB/m)| (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
5469.36 54.63 |-19.37 74 44.4 3465 | 1227 | 36569 | 316 | 313 | P | H
5469.99 46.49 | -7.51 54 36.26 | 3465 | 1227 | 36.69 | 316 | 313 | A | H
* 5512 100.09 - - 89.79 | 3466 | 1232 | 3668 | 316 | 313 | P | H
* 5512 92.77 - - 82.47 | 3466 | 1232 | 3668 | 316 | 313 | A | H
802.11n 5739.56 51.91 | -22.09 74 4142 | 3475 | 1259 | 36.85 | 316 | 313 | P | H
HT40 5763.4 43.48 |-10.52 54 33.03 | 34.75 12.6 36.9 | 316 | 313 | A | H
CH 102 5465.36 59.8 -14.2 74 4957 | 3465 | 1227 | 36.69 | 284 | 360 | P | V
5510MHz 5469.84 47.89 -6.11 54 37.66 | 3465 | 1227 | 3669 | 284 | 360 | A | V
* 5508 102.57 - - 9227 | 3466 | 1232 | 3668 | 284 | 360 P | V
* 5508 95.63 - - 85.33 | 3466 | 12.32 | 3668 | 284 | 360 | A | V
5751.08 51.55 |-22.45 74 4106 | 3475 | 1259 | 36.85 | 284 | 360 | P | V
5761.48 43.36 | -10.64 54 32.91 34.75 12.6 369 | 284 | 360 | A | V
5447.92 51.8 222 74 41.6 3464 | 1225 | 36569 | 314 | 321 | P | H
5463.6 4321  |-10.79 54 3298 | 3465 | 1227 | 36.69 | 314 | 321 | A | H
* 5554 98.43 - - 88.06 | 3467 | 1238 | 3668 | 314 | 321 | P | H
* 5554 91.82 - - 81.45 | 3467 | 1238 | 3668 | 314 | 321 | A | H
802.11n 5744.92 51.64 |-22.36 74 4115 | 3475 | 1259 | 36.85 | 314 | 321 | P | H
HT40 5747.32 43.36 |-10.64 54 3287 | 3475 | 1259 | 36.85 | 314 | 321 | A | H
CH 110 5431.92 5257 |-21.43 74 4239 | 3464 | 1223 | 36.69 | 300 | 42 P |V
5550MHz 5430 4529 | -8.71 54 35.11 34.64 | 1223 | 36.69 | 300 | 42 A |V
* 5546 102.04 - - 9169 | 3467 | 1236 | 36.68 | 300 | 42 P |V
* 5546 95.16 - - 84.81 3467 | 1236 | 3668 | 300 | 42 | A | V
5760.2 51.84 |-22.16 74 4139 | 34.75 12.6 369 | 300 | 42 P |V
5732.28 4361 |-10.39 54 33.15 | 3474 | 1257 | 3685 | 300 | 42 | A |V
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5469.2 52.34 |-21.66 74 42.11 3465 | 1227 | 3669 | 313 | 309 | P | H
5428.56 42.94 | -11.06 54 32.76 | 3464 | 1223 | 3669 | 313 | 309 | A | H
* 5672 99.66 - - 89.14 | 3472 | 1252 | 36.72 | 313 | 309 | P | H
* 5672 92.78 - - 82.26 | 3472 | 1252 | 3672 | 313 | 309 | A | H
802.11n 5729.4 54.07 |-19.93 74 4357 | 3474 | 1257 | 36.81 | 313 | 309 | P | H
HT40 5745.24 44 .53 -9.47 54 34.04 34.75 12.59 | 36.85 313 309 A H
CH 134 5469.04 52.24 |-21.76 74 42.01 3465 | 1227 | 36.69 | 305 | 25 P |V
5670MHz 5467.12 43.25 |-10.75 54 33.02 | 3465 | 1227 | 3669 | 305 | 25 | A | V
* 5668 103.13 - - 92.61 3472 | 1252 | 36.72 | 305 | 25 P |V
* 5668 96.53 - - 86.01 34.72 1252 | 36.72 305 25 A \
5729.96 58.82 |-15.18 74 4832 | 3474 | 1257 | 36.81 | 305 | 25 P |V
5727.96 46.01 -7.99 54 35.51 3474 | 1257 | 36.81 | 305 | 25 A |V
1. No other spurious found.
Remark _ .
2. All results are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RF Test Report

Report No. : FR811821G

Band 3 - 5470~5725MHz
WIFI 802.11n HT40 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBpV/m)| (dB) |(dBuV/m)| (dBpV)| (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)/(H/V)
11020 43.36 | -30.64 74 55.15 37.97 1593 | 65.69 | 300 0 P | H
H
802.11n H
HT40 H
CH 102 11020 42.96 -31.04 74 54.75 37.97 15.93 | 65.69 100 0 P \
5510MHz Vv
\Y
\Y
11100 43.85 |-30.15 74 55.49 38.03 15.96 | 65.63 | 100 0 P | H
H
802.11n H
HT40 H
CH 110 11100 42.69 -31.31 74 54.33 38.03 15.96 | 65.63 300 0 P \
5550MHz v
Vv
Vv
11340 4236 |-31.64 74 53.56 38.19 16.07 | 65.46 | 300 | 360 P | H
H
802.11n H
HT40 H
CH 134 11340 42.9 -31.1 74 54.1 38.19 16.07 | 65.46 | 300 | 360 P |V
5670MHz \Y;
Vv
Vv
No other spurious found.
Remark _ o
2. All results are PASS against Peak and Average limit line.
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FCC RF Test Report

Report No. : FR811821G

Band 3 - 5470~5725MHz
WIFI 802.11ac VHT80 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBpV/m)| (dB) (dBuV/m) (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg) (P/A)/(H/V)
5468.88 52.78 -21.22 74 42.55 34.65 12.27 36.69 319 311 P H
5469.68 44.96 -9.04 54 34.73 34.65 12.27 36.69 319 311 A H
5524 94.89 - - 84.57 34.66 12.34 36.68 319 311 P H
5524 87.95 - - 77.63 34.66 12.34 36.68 319 311 A H
802.11ac 5725.8 52 -22 74 41.5 34.74 12.57 36.81 319 311 P H
VHT80 5748.12 43.09 -10.91 54 32.6 34.75 12.59 36.85 319 311 A H
CH 106 5466 56.7 -17.3 74 46.47 34.65 12.27 36.69 326 41 P \Y
5530MHz 5462.8 48.68 | -5.32 54 3845 | 3465 | 1227 | 36.69 | 326 | 41 AV
5536 98.99 - - 88.64 34.67 12.36 36.68 326 41 P \Y
5536 91.72 - - 81.37 34.67 12.36 36.68 326 41 A \Y
5738.76 52.07 -21.93 74 41.58 34.75 12.59 36.85 326 41 P \
5759.8 43.46 -10.54 54 33.01 34.75 12.6 36.9 326 41 A \Y
1. No other spurious found.
Remark _ .
2. All results are PASS against Peak and Average limit line.
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Band 3 5470~5725MHz
WIFI 802.11ac VHT80 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBpV/m) (dB) |[(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A)|(H/V)
11060 43.74 | -30.26 74 55.44 38.01 1595 | 65.66 | 100 0 P | H
H
802.11ac H
VHT80 H
CH 106 11060 43.97 |-30.03 74 55.67 38.01 1595 | 65.66 | 100 | 360 P |V
5530MHz N
Y
\Y
1. No other spurious found.
Remark _ o
2. Allresults are PASS against Peak and Average limit line.
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Report No. : FR811821G

Emission below 1GHz

WIFI 802.11ac VHT80 (LF @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBupV/m) (dB) |(dBuV/m) (dBpV) | (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)(H/V)
36.79 26.94 -13.06 40 33.61 24.7 0.89 32.26 P H
39.7 26.33 -13.67 40 34.4 23.2 0.94 32.21 P H
189.08 32.59 -10.91 43.5 45.72 17.11 2.02 32.26 P H
195.87 32.24 -11.26 43.5 45.4 17.04 2.06 32.26 P H
206.54 34.78 -8.72 43.5 47.87 17.03 2.12 32.24 100 154 P H
211.39 33.43 -10.07 43.5 46.46 17.05 2.14 32.22 P H
H
H
H
H
H
802.11ac
H
VHT80
LF 30 31.72 -8.28 40 36.56 26.8 0.65 32.29 P |V
! 38.73 35.84 -4.16 40 43.45 23.7 0.92 32.23 100 212 P Vv
49.4 28.21 -11.79 40 42.75 16.7 1.04 32.28 P \
198.78 33.71 -9.79 43.5 46.89 17.01 2.07 32.26 P \
206.54 32.01 -11.49 43.5 451 17.03 2.12 32.24 P Vv
323.91 26.32 -19.68 46 34.91 20.61 2.88 32.08 P \
Vv
\Y
Vv
Vv
Vv
Vv
1. No other spurious found.
Remark e
2. All results are PASS against limit line.
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Note symbol

Fundamental Frequency which can be ignored. However, the level of any
unwanted emissions shall not exceed the level of the fundamental frequency.

! Test result is over limit line.

P/A | Peak or Average

H/V | Horizontal or Vertical

SPORTON INTERNATIONAL INC. Page Number : A33 of A34
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SPORTON LAB.

FCC RF Test Report

Report No. : FR811821G

A calculation example for radiated spurious emission is shown as below:

TEL : 886-3-327-3456
FAX : 886-3-328-4978

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable | Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
1 (MHz) | (dBpV/m)| (dB) |(dBuV/m) (dBuV) (dB/m) | (dB) | (dB) |(cm)|(deg) (P/A)/(H/V)
802.11b 2390 5545 |-1855| 74 5451 | 3222 | 458 | 3586 | 103 | 308 | P | H
CH 01
2419MHz 2390 4354 |-1046| 54 426 | 3222 | 458 | 3586 103 | 308 | A | H

1. Level(dBuV/m) =

Antenna Factor(dB/m) + Cable Loss(dB) + Read Level(dBpV) - Preamp Factor(dB)

2. Over Limit(dB) = Level(dBuV/m) — Limit Line(dBuV/m)

For Peak Limit @ 2390MHz:

1. Level(dBuV/m)

= Antenna Factor(dB/m) + Cable Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)

= 32.22(dB/m) + 4.58(dB) + 54.51(dBuV) — 35.86 (dB)

=55.45 (dBuV/m)

2. Over Limit(dB)

= Level(dBpuV/m) — Limit Line(dBuV/m)

= 55.45(dBuV/m) — 74(dBuV/m)

=-18.55(dB)

For Average Limit @ 2390MHz:

1. Level(dBuV/m)

= Antenna Factor(dB/m) + Cable Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)

= 32.22(dB/m) + 4.58(dB) + 42.6(dBuV) — 35.86 (dB)

= 43.54 (dBuV/m)

2. Over Limit(dB)

= Level(dBuV/m) — Limit Line(dBuV/m)

= 43.54(dBuV/m) — 54(dBuV/m)

=-10.46(dB)

Both peak and average measured complies with the limit line, so test result is “PASS”.
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«auanas.  FCC RF Test Report Report No. : FR811821G

Appendix B. Radiated Spurious Emission

Temperature : 21~23°C

Test Engineer : Dream Li

Relative Humidity : (44~47%

Note symbol

-L Low channel location

-R | High channel location

SPORTON INTERNATIONAL INC. Page Number : B1of B118
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Band 1 - 5150~5250MHz

WIFI 802.11a (Band Edge @ 3m)

0 o
oot s
02 / 5 02
9 TN A 59 ool
: A LA o [ o A
s 109
554 -
24 24
wa w
P k 100 5130 5150. 5170, 5190. 5210, 5230. 5250. 5260 00 5300 5500. 5700, 5900. 6100 6300.  6500.  6700. 70
ea Heauency () Freauency ()
ssamsts osnscrs
Eitivion BB 0y gsic v 15012 sonszovm Eitivion BN au g v 15012 sonzzovm
053
0
o9
2
585 56 BAND 1—3 (AVG)|
e
551
o NI = e
Avg. s Left blank
fr—
A
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FCC RF Test Report Report No. : FR811821G

WIFI
ANT

Band 1 5150~5250MHz Band Edge @ 3m
802.11a CH36 5180MHz

1 Vertical Fundamental

1053 1053
04 034
o1 o1
som 1) somn )
104 ; 104 :
585 1 \\L 585 1
. o seBAD Y (iG]
. AT TR " R S s oasi
o 4
351 351
24 24
] )
Peak 100 BED A5 i, 505210, 730 5250, 5260 o 00, 500, 5700 5900 6100 6300 6500, G700 7000
ea Frequency (i#n) Freauency (iie)
sscosks sscsks
SEB s 5o smson e avr ss01zs veRrOR e S
Borhone noase oS08 ot SRS et noese 5080 oot &

1- HF ANT 180125 VERTICAL
WT: Auto

5

56 BAND 13 (AVG)|

5130, 5150, 5170,

5190,

Avg.

03CHO3-KS

56 BAND 1—3 (;
REW- 1000. 000KHz

Frequency (MHz)

-3 (AVG) 3u 96601~ HF ANT 180125 VERTICAL
SWT: Auto

VEW: 1. 000Kz

5210, 5230, 5250, 5260

Left blank
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Report No. : FR811821G

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11a CH44 5220MHz - L

Horizontal

Fundamental

1053 1053
a3 a3
#19 519
W _scend1s s68AND )3
704 ;s 704 :
sy sy 56 BAND 1—3 (AVG)|
i 4 o Lol n et
458 463
351 351
24 234
7] 7]
Peak 100 E R - T O R T T 00 w0 s S0 S0 600 600 6500 6700 7000
ea Frequency (MHz) Frequency (MHz)
o3ca03-xS o3ca03-xs
SGBAND 13 3u 96601 HF ANT 180125 HORIZONTAL SEBD 1—3 3m 9650
RB:1000. 000Kz VEV: 3000, 000Kz SHT: Auea RB:1000. 000Kz ¥: 3000 000Kz SHT:

1- HF ANT 180125 HORIZONTAL

J

56 BAND 13 (AVG)|

Avg.

5130, 5150, 5170, 5190,
Frequency (MHz)

03CHO3-KS

-3 (AVG) 3 96601~ HF ANT 180125 HORIZONTAL
T Auto

56 BAND 1—3 (;
REW: 1000. 000KHz VER: 1. 000KHz

5210, 5230, 5250, 5260

Left blank
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WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11a CH44 5220MHz - R

Horizontal

Fundamental

56 BAND/1—3)

03CH03-

Pea k 220 5250, 5270,

5290. 5310, 5330, 5350, 5370, 5400
Frequency (MHz)

- HF ANT 180125 HORIZONTAL

XS
5 1——-3 3 96601
REW: 1000 000KHz VER: 3000. 000KHz SWT: &

Left blank

56/BAND 13 (AVG)|

1

03CH03KS
Qs

Avg.

220 5250, 5270,

5200 5310. 5330, 5350, 5370, 5400
Frequency (MHz)

56 BAND 1——3 (AVG) 3n 96601~ HF ANT 180125 HORIZONTAL
REW: 1000 000KHz VER: 1. 000KHz SVT:Auto

Left blank

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: B50fB118



SPORTON LAB.
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WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11a CH44 5220MHz - L

Vertical

Fundamental

5 1- HF ANT 180125 VERTICAL
&8 WT: Auto

1053 1053
s34 s34
o1 o1
sceaND 13 sceanD ]3|
104 v : 104 :
sas sas
i 56 BAND T3 (V6]
. et ““«JWW oo S el
164 163
251 254
24 24
7] 7]
Peak 100 S Em smo. s mm w0 e % w0 s S0 5o 6i0 600 500 6700 700
ea Frequency (WHz) Freauency (MHz)
ochos-xs acha-Ks
SEBIND 13 sn 96801 HE AVT 180125 VERTICAL SEBAD 1—3 3n 9680
RE+1000. 000Ktz Ta¥: 5000, bookHs SHTuco 5" 100, 000Kz VBN 3000. opokie &

B!

st T

Avg.

03CHO3-KS

56 BAND 1—3 (;
REW- 1000. 000KHz

5130, 5150,

5170, 5190,
Frequency (MHz)

-3 (AVG) 3u 96601~ HF ANT 180125 VERTICAL
SWT: Auto

VEW: 1. 000Kz

5210, 5230, 5250, 5260

Left blank
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Report No. : FR811821G

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11a CH44 5220MHz - R

Vertical

Fundamental

56 BAND/1—3)

5250. 5270,

03CH03-

Peak

529. 5310,

Frequency (MHz)

5330,

XS
56 1--—-3 3n 96601~ HF ANT 180125 VERTICAL
REW: 1000 000KHz VER: 3000. 000KHz SWT: Auto

5350, 5370, 5400

Left blank

56/BAND 13 (AVG)|

5250, 5270,

AV g . 220

03CH03KS
Qs

56 BAND 1—-—3 (316)
REW- 1000. 000KHz

5290, 5330,

uuuuuuuuuuuu

(A1) 3n 96601~ HF ANT
VEW: 1. 000KHz SWT: Auto

180125 VERTICAL

5350, 5370, 5400

Left blank
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WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11a CH48 5240MHz - R

1 Horizontal

Fundamental

105.3) 105.3/ 1
a3 a3
s19) 819
56 BanDl1-——3 56 8AND )3
702) i 702
85 f 585 56 BAND 1—3 (AVG)
b " st [t amparsie ]
a5 463
354 384
24 234
17 17
Peak 720 T, G0 w0 mo su0 Ss0 S0, ET G0 SO0 G0 5700 5600 G100 6300 G500, 6700 7000
ea Froauency (i) Freauency (WHE)
oscro3-Es oacH03-ks
50 BAND 1--—3 3 96601~ HF AVT 180125 HORIZONTAL 56 BAND 1--—3 3u 96601~ HF ANT 180125 HORIZONTAL
RBV: 1000, 00Kz VBR:3000. 000KH: ST: Auto REV. 1000, 000KEz VBR-3000. 000KH: S: futo

56/BAND 13 (AVG)|

220

5250, 5270, 5290 5310,

- 5330,
Frequency (MHz)

Avg.

03CHO3-KS

56 BAND 1—3 (;
REW: 1000. 000KHz VER: 1. 000KHz

-3 (AVG) 3 96601~ HF ANT 180125 HORIZONTAL
T Auto

5350, 5370, 5400

Left blank
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WIFI Band 1 5150~5250MHz Band Edge @ 3m
ANT 802.11a CH48 5240MHz - R

1 Vertical Fundamental

1
10531 S 1053
93| 93|
819 819
56 BAND/1—3)

568AND )—3|
702 \\J‘\ 02|
s sa3]

56 BAND 13 (AVG)

L Y " " W ]

ey s
a5 a6
354 384
24 234
17 17
Peak 720 T, G w0 mo su0 ss0 S0, ET G0 SO0 G0 5700 5600 G100 6300 G500, 6700 7000
ea Froauency (i) Freauency (WHE)
st oscHos- oacaa-xs
58

XS
56 BAND 1———-3 3m 96601~ HF ANT 180125 VERTICAL
REW: 1000 000KHz VER: 3000. 000KHz SWT: Auto

56 BAXD 1--—3 3n 96601~ HF ANT 180125 VERTICAL
REW- 1000 000KHz VBW: 3000. 000KHz SWT: futo

93|
19|
702

56/BAND 13 (AVG)|

AVg. A 720 N O 5a00 Left blank

03CH03KS
56 BAND 1——-3 (3VG) 3m 96601~ HF ANT 180125 VERTICAL
REW: 1000 000KHz VER: 1. 000KHz SVT:Auto
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Band 1 5150~5250MHz
WIFI 802.11n HT20 (Band Edge @ 3m)

585 H 585 5G BAND 1-——3 (AVG)
by Y PRI il . n T e vl
P k 100 5130, 50. 5170, 5190, 5210. 5230. 5250. 5260 00 5300  5500. 5700  5900.  6100.  6300.  6500.  6700. 70
ea s P
165 \N
Avg. s Left blank
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WIFI Band 1 5150~5250MHz Band Edge @ 3m
ANT 802.11n HT20 CH36 5180MHz

1 Vertical Fundamental

1053 1053
o34 o34
51 a1
/ soang 13 sconn 13
709 i 709 ;s
sas . sas S6BAND T3 (VG)
4 bl A A sl L v ¢ Mot
153 154
354 351
224 24
1] 7]
Peak 100 BED A5 i, T90 s2i0. 520 5250, 5260 o 00, 500, 5700 5900 6100 6300 6500, G700 7000
ea Frequency (MHz) Freauency (HHz)
5 oxcroa-ks axcoa-ks
SEBAND T3 sn ses01- HE ANT 180125 VERTICAL SEBAND I3 sn s6e01- HE ANT 180125 VERTICAL
RE+1000. 000Ktz Ta¥: 5000, bookHs SHTuco 25400, So0kie ¥ 5000, ooths S¥F:sace

56 BAND 13 (AVG)|

—— ]

AVg. A 100 BED L N 5230 5250, 5260 Left blank

03CH03KS
56 BAND 1——-3 (3VG) 3m 96601~ HF ANT 180125 VERTICAL
REW: 1000 000KHz VER: 1. 000KHz SVT:Auto
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WIFI Band 1 5150~5250MHz Band Edge @ 3m
702| ’l“\’ T 702| T
585 B 585 56 BAND 1—3 (AVG)
! mew frimatard L
P k 100 5130. 5150, 5170, 5190, 5210. 5230. 5250. 5260 00 5300. 5500. 5700. 5900. 6100. 6300, 6500. 6700. 7000
ea e s % e
585 56 BAND 1—3 (AVG)|
w3 — N
Avg. e ener [ eft blank
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WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11n HT20 CH44 5220MHz - R

1 Horizontal

Fundamental

56 BAND/1—3)

1

5250. 5270, 5290. 5310, 5330,
Frequency (MHz)
03CH03-

Peak

XS
5 1——-3 3 96601
REW: 1000 000KHz VER: 3000. 000KHz SWT: &

- HF ANT 180125 HORIZONTAL

5350, 5370, 5400

Left blank

56/BAND 13 (AVG)|

AV 220 5250, 5270. 5290. 5310, 5330.
9. -

uuuuuuuu

03CH03KS
56 BAND 1———3 (4VG) 3n 96601~ HF ANT
REW: 1000 000KHz VER: 1. 000KHz SVT:Auto

180125 HORIZONTAL

5350, 5370, 5400

Left blank
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WIFI Band 1 5150~5250MHz Band Edge @ 3m
10531 s 1053
585/ I m 585 i 56 BAND 1—3 (AVG)
) y A i )
a6l 468
P k 100 5130. 5150, 5170, 190. 5210. 5230. 5250. 5260 00 5300. 5500. 5700. 5900. 6100. 6300, 6500. 6700. 7000
ea st s
585 56 BYND 1—3 (AVG)|
Avg. e ener [ eft blank
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WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11n HT20 CH44 5220MHz - R

Vertical

Fundamental

1053}
93|
819

Nt

56 BAND/1—3)

Peak

03CH03-KS

5250. 5270,

5290. 5310, 5330,

Frequency (MHz)

5350.

- HF ANT 180125 VERTICAL
SWT: Auto

X
5 1——-3 3 96601
REW: 1000 000KHz  VEW: 3000. 000Kz

370, 5400

Left blank

56/BAND 13 (AVG)|

5250, 5270,

AV g . 220

03CH03KS
Qs

56 BAND 1—-—3 (316) ANt
REW: 1000 000KHz VER: 1. 000KHz SVT:Auto

5200 5310. 5330, 5350,
A 2)

uuuuuuuuuu

3n 96801~ 180125 VERTICAL

5370, 5400

Left blank
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«auanas.  FCC RF Test Report Report No. : FR811821G

WIFI Band 1 5150~5250MHz Band Edge @ 3m
ANT 802.11n HT20 CH48 5240MHz - R

1 Horizontal Fundamental

0 (’”’ 0

" ¥ sty " et | b
46.8] ¥ " 1

56 BAND 13|

s
Peak ey ) s

Avg. e o [ eft blank

£
56 BAND 1——3 (AVG) 3n 96601~ HF ANT 180125 HORIZONTAL
REW: 1000 000KHz VER: 1. 000KHz SVT:Auto
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FAX : 886-3-328-4978

Page Number : B16 of B118



«auanas.  FCC RF Test Report Report No. : FR811821G

WIFI Band 1 5150~5250MHz Band Edge @ 3m
ANT 802.11n HT20 CH48 5240MHz - R

1 Vertical Fundamental

1053 1053
s34 s34
o1 o1

56 ea0)1_3|
709 ; :
sa sas
ekt

56 BAND 13 (AVG)
etchol i il [ g R A
163

56 BAND 13|

Pea k 220 5250, 5270, 5290.

ite 03CH03-
ndition 56

5330, 5350. 5370, 5400 00

5310, 5300, 5500 5700 5900 6100 6300  6500. 6700 7000
Frequency (MHz) Frequency (MHz)

XS site 03CH03-KS

56 BAND 1———-3 3m 96601~ HF ANT 180125 VERTICAL Condition 56 BAXD 1--—3 3n 96601~ HF ANT 180125 VERTICAL

RBW: 1000. 000KHz VBN: 3000. 000Kz SWT: Auto REW- 1000 000KHz VBW: 3000. 000KHz SWT: futo

56/BAND 13 (AVG)|

Avg. e o [ eft blank

£
56 BAND 1——-3 (3VG) 3m 96601~ HF ANT 180125 VERTICAL
REW: 1000 000KHz VER: 1. 000KHz SVT:Auto
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«auanas.  FCC RF Test Report

Report No. : FR811821G

Band 1 5150~5250MHz

WIFI 802.11n HT40 (Band Edge @ 3m)

585 I W 55 56 BAND 73 (AVG]
ateyiendain A hosprivead ik -
Peak 100 - - T 1. =230 5250, 5260 m 00 500, 5700 5900 6100 6300 6500, G700, 7o
ea s P
585 T T 56 BAND 1—3 (AVG)|
46.8] = .
Avg. s Left blank

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : B18 of B118



«auanas.  FCC RF Test Report Report No. : FR811821G

WIFI Band 1 5150~5250MHz Band Edge @ 3m
ANT 802.11n HT40 CH38 5190MHz - R

1 Horizontal Fundamental

56 BAND/1—3)

el e

Peak et [ eft blank
e

XS
56 1--—-3 3n 96601~ HF ANT 180125 HORIZONTAL
REW: 1000 000KHz VER: 3000. 000KHz SWT: Auto

56/BAND 13 (AVG)|

AVg. 720 N O 500 Left blank
site

03CH03KS
56 BAND 1——3 (AVG) 3n 96601~ HF ANT 180125 HORIZONTAL
REW: 1000 000KHz VER:3. 000KHz SVT:Auto
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SPORTON LAB.

FCC RF Test Report Report No. : FR811821G

WIFI Band 1 5150~5250MHz Band Edge @ 3m
1
702| M e 702| g
‘
ST T M n _ 56 BAND 13 (AVG)
46.8| 468/ =
Peak 100 BED EERTTN TECTT) 5230 5250, 5260 00 500, 5500 5700 5900 6100 6300 6500, 6700 7000
ea st s
936 —Y
585 56 BAND 1—3 (AVG)|
!
- =
Avg. e ener [ eft blank
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«auanas.  FCC RF Test Report Report No. : FR811821G

WIFI Band 1 5150~5250MHz Band Edge @ 3m
ANT 802.11n HT40 CH38 5190MHz - R

1 Vertical Fundamental

56 BAND/1—3)

“WWMMMM‘ ol o " 1

Peak et [ eft blank
e

XS
56 1--—-3 3n 96601~ HF ANT 180125 VERTICAL
REW: 1000 000KHz VER: 3000. 000KHz SWT: Auto

56/BAND 13 (AVG)|

[ pasiES——— S T

AVg. 720 N O 5a00 Left blank
site

03CH03KS
56 BAND 1——-3 (3VG) 3m 96601~ HF ANT 180125 VERTICAL
REW: 1000 000KHz VER:3. 000KHz SVT:Auto
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«auanas.  FCC RF Test Report Report No. : FR811821G

WIFI Band 1 5150~5250MHz Band Edge @ 3m
ANT 802.11n HT40 CH46 5230MHz - L

1 Horizontal Fundamental

1053
93] 93]
819 819)
568N 13| 568AND )|
702 ; 702 i
50 503 56 BAND 1—3 (AVG)
w ) el !
463 469
351 351
234 234
13| |
Peak 100 BED B E N T T N TT) 730 5250, 5260 o 00, 500, 5700 5900 6100 6300 6500, G700 7000
ea Freauency (o) Freauency (iie)
sit oscHoI-KS sito o3cH03-KS
G 56 BAYD 1—3 Sn 96601~ HF ANT 180125 HORIZONTAL Condition 56 BAYD 1—3 Su 96601~ HF ANT 180125 HORIZONTAL
REV: 1000. 000z VBY: 3000. 000KHz SWT: Auto REN: 1000. 000KHz VBN: 3000. 000KH SHT: huto
1053
93]
~N—
819
702
85| 56 BAND 13 (QVG)|
463 =
351
234
13|

AVg. 100 BED EN O 5230 5250, 5260 Left blank
site

03CH03KS
56 BAND 1——3 (AVG) 3n 96601~ HF ANT 180125 HORIZONTAL
REW: 1000 000KHz VER:3. 000KHz SVT:Auto
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«auanas.  FCC RF Test Report Report No. : FR811821G

WIFI Band 1 5150~5250MHz Band Edge @ 3m
ANT 802.11n HT40 CH46 5230MHz - R

1 Horizontal Fundamental

sagfmy
819

56.8AND 13,
702 ;
505 s

Peak et [ eft blank
e

XS
56 1--—-3 3n 96601~ HF ANT 180125 HORIZONTAL
REW: 1000 000KHz VER: 3000. 000KHz SWT: Auto

N~

19|

702

585 5G/BAND 1—3 (AVG)|

AVg. 720 N O 5a00 Left blank
site

03CH03KS
56 BAND 1——3 (AVG) 3n 96601~ HF ANT 180125 HORIZONTAL
REW: 1000 000KHz VER:3. 000KHz SVT:Auto
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SPORTON LAB.

FCC RF Test Report

Report No. : FR811821G

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11n HT40 CH46 5230MHz - L

Vertical

Fundamental

56 BAND 1——3 (AVG) 3n 96601~ HF ANT 180125 VERTICAL
REW: 1000 000KHz VER:3. 000KHz SVT:Auto

v P, 3
/‘”
sas vine 503 56 BAND 13 (AVG)
ineh Py Nl A A g 84 pokardell |
P k 100 5130. 5150, 5170, 5190, 5210. 5230. 5250. 5260 00 5300. 5500. 5700. 5900. 6100. 6300, 6500. 6700. 7000
ea e ener EE
Avg. e ener [ eft blank
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SPORTON LAB.

FCC RF Test Report

Report No. : FR811821G

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11n HT40 CH46 5230MHz - R

1 Vertical

Fundamental

93|
19|
702

\

56/BAND 13 (AVG)|

5250, 5270, 5290,

uuuuuuuuuuuu

A Vg 220
03CH03KS

son 56 BAND 1——3 (AVG) 3n 96601~ HF ANT 1

REW: 1000 000KHz VER:3. 000KHz SVT:Auto

=
ek )
Peak et [ eft blank

Left blank
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«auanas.  FCC RF Test Report

Report No. : FR811821G

Band 1 5150~5250MHz

WIFI 802.11ac VHT80 (Band Edge @ 3m)

‘
935 T 935
s i s e
e i i ™ " 1
Peak 100 - - T 1. =230 5250, 5260 m 00 500, 5700 5900 6100 6300 6500, G700, 7o
ea e i
.

585 T 56 BAND 1—3 1QVG)|

46.8) S
Avg. s Left blank
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«auanas.  FCC RF Test Report

Report No. : FR811821G

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ac VHT80 CH42 5210MHz - R

Horizontal

Fundamental

56 BAND/1—3)

Peak

5250. 5270,

03CH03-

5290. 5310, 5330, 5350,
Frequency (MHz)

- HF ANT 180125 HORIZONTAL

XS
5 1——-3 3 96601
REW: 1000 000KHz VER: 3000. 000KHz SWT: &

370, 5400

Left blank

56/BAND 13 (AVG)|

AV g . 220

5250, 5270,

03CH03KS
Qs

56 EAND 1--—-3 (AVG) Sm 96601-
REW- 1000. 000KHz

5200 5310. 5330, 5350,
uuuuuuuuuu z)

¢ ANT 180125 HORIZONTAL
VEW: 5. 000KHz SWT: Auto

5370, 5400

Left blank
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«auanas.  FCC RF Test Report Report No. : FR811821G

WIFI Band 1 5150~5250MHz Band Edge @ 3m
ANT 802.11ac VHT80 CH42 5210MHz - L

035 FMMMWM’W 38|
702 W/ g 702 J L g
.
Mwwwwww‘ ot ol
Peak 100 BED B T 1T 730 5250, 5260 o 00, 500, 5700 5900 6100 6300 6500, G700 7000
ea o o
85| 56 BAND 1—3 (AYG)|
]
Avg. e ener [ eft blank
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«auanas.  FCC RF Test Report Report No. : FR811821G

WIFI Band 1 5150~5250MHz Band Edge @ 3m
ANT 802.11ac VHT80 CH42 5210MHz - R

1 Vertical Fundamental

[[RRTpR
93|
819

702|
585 T

56 BAND/1—3)

Peak et [ eft blank
e

XS
56 1--—-3 3n 96601~ HF ANT 180125 VERTICAL
REW: 1000 000KHz VER: 3000. 000KHz SWT: Auto

56/BAND 13 (AVG)|

AVg. 720 N O 5a00 Left blank
site

03CH03KS
56 BAND 1——-3 (3VG) 3m 96601~ HF ANT 180125 VERTICAL
REW: 1000 000KHz VER:3. 000KHz SVT:Auto
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«auanas.  FCC RF Test Report

Report No. : FR811821G

Band 1 - 5150~5250MHz
WIFI 802.11a (Harmonic @ 3m)

WIFI

Band 1 5150~5250MHz Harmonic @ 3m

ANT

802.11a CH36 5180MHz

Horizontal

Vertical

1053 1053
034 034
o1 o1
sceanb1—s sceanb 13
703 703
585 56 BAND 13 (AVG))| 585 5G BAND 13 (AVG)|
44 . 10 ;
351 351
24 24
Peak e 1]
004000, 5000, 5000, 0005 12005 4000, 76000 TaU00- 0000 2200024000, 25006, 30000 004006000, Ga00. 0005 12000 TAO00. 76006 Ta000. 0000, 22000 24000, 25006, 30000
Treauoncy (he) Treauoncy (he)
ascsosks ascsosxs
vg. SisSieton QS —s sn as01- 58 avr 180125 oRTzONTAL EEiieton QB3 3n sss0r- 8¢ av7 180128 vERTION
EEn" 1000, 330k TR-3000.cookie SHF:hoee Fen" 1000 300Kk TR 5000, Sookhe SHT-hoee
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«auanas.  FCC RF Test Report Report No. : FR811821G

WIFI Band 1 5150~5250MHz Harmonic @ 3m
ANT 802.11a CH44 5220MHz

1 Horizontal Vertical

1053 1053
04 04
o9 o9
585 56 BAND 15 (AVG) | sy 56 BAND 1—3 (AVG)|
3 :
351 351
24 24
Peak ] ]
Frequency (MHz) Frequency (MHz)
sscana-xs sscan-xs
vg. Eiiticion QB sm o015 a7 120125 oRTzONTAL . SBES—s sn sos0n 5 st 130125 vERTIORL
e et v sobn ooty Le0L2s, FR R R oy
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«auanas.  FCC RF Test Report Report No. : FR811821G

WIFI Band 1 5150~5250MHz Harmonic @ 3m
ANT 802.11a CH48 5240MHz

1 Horizontal Vertical

1053 1053
04 04
o9 o9
85 56 BAND 13 (AVG)| 585 56 BAND 1—5 (AVG)
351 351
24 24

Peak ] ]

Frequency (MHz) Frequency (MHz)
sscana-xs sscan-xs
vg. Eiiticion QB sm o015 a7 120125 oRTzONTAL . SBES—s sn sos0n 5 st 130125 vERTIORL
e et v sobn ooty Le0L2s, FR R R oy
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«auanas.  FCC RF Test Report Report No. : FR811821G

Band 1 5150~5250MHz
WIFI 802.11n HT20 (Harmonic @ 3m)

WIFI Band 1 5150~5250MHz Harmonic @ 3m

ANT 802.11n HT20 CH36 5180MHz

1 Horizontal Vertical

1053 1053
034 034
o1 o1

| | | sceanb1—s [ [ [ sceanb 13
703 703

585 56 BAND 13 (AVG))| 585 5G BAND 13 (AVG)|
44 40

: T
351 351
24 24
Peak e 1]
004000, 5000, 5000, 0005 12005 4000, 76000 TaU00- 0000 2200024000, 25006, 30000 004006000, Ga00. 0005 12000 TAO00. 76006 Ta000. 0000, 22000 24000, 25006, 30000
Treauoncy (he) Treauoncy (he)
ascsosks ascsosxs
vg. SisSieton QS —s sn as01- 58 avr 180125 oRTzONTAL EEiieton QB3 3n sss0r- 8¢ av7 180128 vERTION
EEn" 1000, 330k TR-3000.cookie SHF:hoee Fen" 1000 300Kk TR 5000, Sookhe SHT-hoee
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«auanas.  FCC RF Test Report Report No. : FR811821G

WIFI Band 1 5150~5250MHz Harmonic @ 3m
ANT 802.11n HT20 CH44 5220MHz

1 Horizontal Vertical

1053 1053
04 04
o9 o9
585 56 BAND 15 (AVG) | sy 56 BAND 1—3 (AVG)|
. .
351 351
24 24
Peak ] ]
Frequency (MHz) Frequency (MHz)
sscana-xs sscan-xs
vg. Eiiticion QB sm o015 a7 120125 oRTzONTAL . SBES—s sn sos0n 5 st 130125 vERTIORL
e et v sobn ooty Le0L2s, FR R R oy
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«auanas.  FCC RF Test Report Report No. : FR811821G

WIFI Band 1 5150~5250MHz Harmonic @ 3m

ANT 802.11n HT20 CH48 5240MHz

1 Horizontal Vertical

1053 1053
04 04
o9 o9
85 56 BAND 1—5 (AVG) 585 56 BAND 1—5 (AVG)
46.8| - 468 -
. .
351 351
24 24
Peak ] ]
Frequency (MHz) Frequency (MHz)
sscana-xs sscan-xs
vg. Eiiticion DBy o) 3w occ0r- 5 avT 160025 FoRTZONTAL . g
R R MR A o s

56 BAXD 1-———3 (AVG) 3m 96601~ HF ANT 180125 VERTICAL
REW- 1000 000KHz VEW: 3000. 000KHz SWT: Auto
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«auanas.  FCC RF Test Report Report No. : FR811821G

Band 1 5150~5250MHz
WIFI 802.11n HT40 (Harmonic @ 3m)

WIFI Band 1 5150~5250MHz Harmonic @ 3m

ANT 802.11n HT40 CH38 5190MHz

1 Horizontal Vertical

1053 1053
034 034
o1 o1
| | | sceanb1—s [ [ [ sceanb 13
703 703
585 56 BAND 13 (AVG))| 585 5G BAND 13 (AVG)|
44 + 40 .
351 351
24 24
Peak e 1]
004000, 5000, 5000, 0005 12005 4000, 76000 TaU00- 0000 2200024000, 25006, 30000 004006000, Ga00. 0005 12000 TAO00. 76006 Ta000. 0000, 22000 24000, 25006, 30000
Treauoncy (he) Treauoncy (he)
ascsosks ascsosxs
vg. SisSieton QS —s sn as01- 58 avr 180125 oRTzONTAL EEiieton QB3 3n sss0r- 8¢ av7 180128 vERTION
EEn" 1000, 330k TR-3000.cookie SHF:hoee Fen" 1000 300Kk TR 5000, Sookhe SHT-hoee
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«auanas.  FCC RF Test Report Report No. : FR811821G

WIFI Band 1 5150~5250MHz Harmonic @ 3m
ANT 802.11n HT40 CH46 5230MHz

1 Horizontal Vertical

1053 1053
04 04
o9 o9
85 56 BAND 13 (AVG)| 585 56 BAND 1—5 (AVG)
351 351
24 24

Peak ] ]

Frequency (MHz) Frequency (MHz)
sscana-xs sscan-xs
vg. Eiiticion QB sm o015 a7 120125 oRTzONTAL . SBES—s sn sos0n 5 st 130125 vERTIORL
e et v sobn ooty Le0L2s, FR R R oy
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«auanas.  FCC RF Test Report Report No. : FR811821G

Band 1 5150~5250MHz
WIFI 802.11ac VHT80 (Harmonic @ 3m)

WIFI Band 1 5150~5250MHz Harmonic @ 3m

ANT 802.11ac VHT80 CH42 5210MHz

1 Horizontal Vertical

1053 1053
034 034
o1 o1
| | | sceanb1—s [ [ [ sceanb 13
703 703
585 56 BAND 13 (AVG))| 585 5G BAND 13 (AVG)|
44 . 40 ;
351 351
24 24
Peak e 1]
004000, 6000, 5000, 0006 12000 4000, 76000 TaU00- 0000 2200024000, 26006, 0000 004000, 60005000, 0006 12000 TAO00. 76006 Ta000. 0000, 22000 24000, 75006, 30000
Treauoncy (he) Treauoncy (he)
ascsosks ascsosxs
vg. SisSieton QS —s sn as01- 58 avr 180125 oRTzONTAL EEiieton QB3 3n sss0r- 8¢ av7 180128 vERTION
EEn" 1000, 330k TR-3000.cookie SHF:hoee Fen" 1000 300Kk TR 5000, Sookhe SHT-hoee
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«auanas.  FCC RF Test Report

Report No. : FR811821G

Band 2 - 5250~5350MHz
WIFI 802.11a (Band Edge @ 3m)

s ; 7 s T
Aol [t | o >
Peak 100 - - T 1. =230 5250, 5260 m 300 B0 5700 5900 6100 6300 6300 6700, 7o
ea e i
585 56 BAND 1/-—3 (AVG)|
1681 J
Avg. s Left blank
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«auanas.  FCC RF Test Report Report No. : FR811821G

WIFI Band 2 5250~5350MHz Band Edge @ 3m
ANT 802.11a CH52 5260MHz - L

1 Vertical Fundamental

105.3 /W”’ 1053

93] 93]
819 819)

soes 13| 568AND )|

702 ;s 702 ;s

50 503 56 BAND 13 (AVG)

hebit o - s | Pk s

5] 463
354 354
24 24
17 17
Peak 00 BE Siso S0 s G20 520 52505260 0 300 S0 5700 500 G100 6300 6500 6700 7000
ea Freauency (o) Freauency (WHE)
oscro3-Es oscros-Es
50 BAND 1--—3 3 96601~ HE ANT 180125 VERTICAL 50 BAND 1--—3 3 96601~ HF ANT 180125 VERTICAL
RBV: 1000, 000Kz VBR:3000. 000KH: SVT: Auto RBY: 1000, 000KHz VBR-3000. 000KH: ST duto

56 BANDA—3 (AVG)|

AVg. Z BED EN O 5230 5250, 5260 Left bl ank

03CHO3-KS

56 BAND 1——-3 (3VG) 3m 96601~ HF ANT 180125 VERTICAL
REW: 1000 000KHz VER: 1. 000KHz SVT:Auto

SPORTON INTERNATIONAL INC. Page Number : B40 of B118
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«auanas.  FCC RF Test Report

Report No. : FR811821G

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11a CH60 5300MHz - L

Horizontal

Fundamental

ey

56 BAND 13

Peak

5130, 5150, 5170, 190, 5210, 5230, 5250, 5260
Frequency (MHz)

03CH03-KS
56 BAND 1———-3 3m 96601~ HF ANT 180125 HORIZONTAL
REW: 1000 000KHz VER: 3000. 000KHz SWT: Auto

56 BAND 13|

56 BAND 1—3 (AVG)

00 5300 5500 5700  5900.  6100. 6300,

Frequency (MHz)
03CH03-KS
B I-onct S 96801 HE AT 180125 HORIZONTAL
1 huto

5 3 3 E
REW 000KH: VB: 3000. 000KHz SWT

6500 6700, 70

56 BAND 1—3 (AVG)

Avg.

5130, 5150 5170, 5190. 5210, 5230. 5250, 5260
Frequency (MHz)

03CHO3-KS

56 BAXD 1—3 (AVG) 3n 96601~ HF ANT 180125 HORIZONTAL

REW:1000. 000KHz VER: 1. 000KHz SVT:Auto

Left blank
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«auanas.  FCC RF Test Report Report No. : FR811821G

WIFI Band 2 5250~5350MHz Band Edge @ 3m

ANT 802.11a CH60 5300MHz - R

1 Horizontal Fundamental

1053},
\

935
819
56 BAND 13,

70 \’M
505
MM"WM..‘M otgerd e

Peak ey Left blank

03-KS.
56 BAXD 1--—-3 3m 96601~ HF ANT 180125 HORIZONTAL
REW 1000 000KHz VEW: 3000. 000KHz SWT: Auto

56 BAND 1-—3 (AVO)|

A 300 5310. 5320, 5330. 5340. 5350. 5360. 5370. 5380. 5390, 5400
vg. oy o e an

Condition 56 EAD 1—-——3 (AVG) 3u 96601~ HF ANT 180125 HORIZONTAL
RER: 1000, 000KHz VB: 1. 000KHz SVT: Auto
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SPORTON LAB.

FCC RF Test Report

Report No. : FR811821G

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11a CH60 5300MHz - L

Vertical

Fundamental

56 BAND 1--—-3 3m 96601~ HF ANT 180125 VERTICAL
REW 1000. 000KHz VEW: 3000. 000KHz SWT: Auto

1053 1053
93| 93|
a19) o19|
56 8AND 13| 568D 13|
702 702
585 585 56 BAND 1—3 (AVG)|
ok o i, R
5] 163
384 364
24 234
1] 1]
Peak 00 S e s s sz 5250, 5250 5% 0 G006 500 5700 5000 6100 6300 6500, 6700, 7o
ea Frequency (MH) Frequency (WHa)
oacH03-k

03CH03-KS
56 BAXD 1-——3 3u 96601~ HF ANT 180125 VERTICAL
REW- 1000 000KHz VBW: 3000. 000KHz SWT: Auto

56 BAND 1—3 (AVG)

Avg.

5130, 5150, 5170, 5190,

Frequency (MHz)

5210,

03CH03KS
56 BAND 1--—-3 (AVG) 3m 96601~ HF ANT 180125 VERTICAL
RBW- 1000. 000KHz VEW: 1. 000KHz SWT: Auto

5230, 5250, 52

Left blank

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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«auanas.  FCC RF Test Report Report No. : FR811821G

WIFI Band 2 5250~5350MHz Band Edge @ 3m

ANT 802.11a CH60 5300MHz - R

1 Vertical Fundamental

10534
935
819

o, 56 8AND 13|

702
585
b A

Peak e Left blank

K3
Condition 56 BAXD 1———-3 3m 96601~ HF ANT 180125 VERTICAL
REW: 1000 000KHz VEW: 3000. 000KHz SWT: Auto

56 BAND 13 (AVG)|

Avg. e Left blank

56 BAND I——3 (AVG) 3n 96601~ HF ANT 180125 VERTICAL
REW:1000. 000KHz VER: 1. 000KHz SVT:Auto

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : B44 of B118



SPORTON LAB.

FCC RF Test Report

Report No. : FR811821G

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11a CH64 5320MHz

1 Horizontal

Fundamental

105.3 1053
935 935
s19) s19)
56 BAND 13| 56 BAND 13|
702 /’ 702
sastyf 585 5GBAND 13 (AVG)
g, ATV | e o e
165 168
351 351
234) 234
17, 17,
P k 300 5310, 530  5330. 530 530 530, 5370, 5380 53%. 5400 % 00, 5500 5700, 5900 6100 6300 6500 6700 7000
ea Freauency (i) Frecuency (WHs)

03CH03-KS

56 BAXD 1——3 3n 96601~ HF ANT 18
REW: 1000 000KHz VEW: 3000. 000KHz SWT: Auto

5 HORIZONTAL

03CH0S-KS

56 BAXD 1----3 3u 96601 HF
REV- 1000. 000KHz VEW: 3000. 000KHz

180125 HORTZONTAL
S¥T: Auto

56 BAND 13 (AVG)|

300 5310 5320 5330 5340, 5360.

A 5350.
vg. g
Condition 56 BAND 1-——3 (AVG)

3n 96601~ HF ANT 180125 HORIZONTAL

5370, 5380 5390, 5400

Left blank

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RF Test Report

Report No. : FR811821G

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11a CH64 5320MHz

Vertical

Fundamental

1053 A
/]

56 BAND 13

70 M 70
55 585
vM-WMwwaMMMMW

56 BAND 13|

56 BAXD 1----3 3n 96
REV: 1000. 000KHz VEW: 3000. 000KHz SWT.

601~ HF ANT 180125 VERTICAL
SWT: Auto

56BAND -3 (V0]
b et dtngi
a6 a6
384 354
24 234
] ]
Peak 300 G0 S0 550 G0 50 660 570 G0 5300 5400 G0 800 G500 5700 5600 G100 G300 6500, 6700, 7o
ea Freauency () Freauency Gz
sie o303k oscH03-kS
Con s 5

56 BAD 1----3 3z 96601- HF ANT 180125 VERI
REV- 1000. 000KHz VBW: 3000. 000KHz SWT: Auto

56 BAND 1—3 (AVG)

46.8/ it
A 300 5310 5320, 5330, 5340, 5350. 5360, 5370, 5380,  5390. 5400
vg. -

Left blank

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
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«auanas.  FCC RF Test Report

Report No. : FR811821G

Band 2 5250~5350MHz
WIFI 802.11n HT20 (Band Edge @ 3m)

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11n HT20 CH52 5260MHz - L

Horizontal

Fundamental

56 BAND 1——3 (AVG) 3n 96601~ HF ANT 180125 HORIZONTAL
REW:1000. 000KHz VER: 1. 000KHz SVT:Auto

702| r 702|
{
Y Sl () T S|
Peak 1 CE - T 5190, 5210 5230, 5250 5260 00 300, 5500 5700, 5900 6100 6300 6500 6700, 7o
ea i P
- e T S —
702 /
s [ ——
Avg. s Left blank

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RF Test Report

Report No. : FR811821G

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11n HT20 CH52 5260MHz - L

Vertical

Fundamental

1053 1053 1
a3 a3
s19 s19
s eaf 13| soBAND )3
704 704
sas 585 y SGBAND 13 (VE)
b o s dont A
454 * 4o
354 354
234 24
7] 7]
Peak 00 Tw s s e sz0 G0 626052 T3 300 S0 500 500 G100 6300 6500 6700, 7o
ea Fequency (ihe) Freauency (e}
site o3ca03 K site o3ca03-Ks
Condition SEBAND 13 3n 96501 HE ANT 180125 VERTICAL Condiion { S B I
RB:1000. 000KHz VE¥: 3000, COURRe SHT: Auso

96601~ HF ANT 180125 VERTICAL
SWT:Auto

3
RBW- 1000. 000KHz VEW: 3000. 000KH:z

56 BAND 4—3 (AVG)

5130,

03CHO3-KS

Avg. "

5150, 5170, 5190,

Frequency (MHz)

56 BAND 1--—-3 (AVG) 3m 96601~ HF ANT 180125 VERTICAL
RBW- 1000. 000KHz VEW: 1. 000KHz SWT: Auto

5210, 5230, 5250, 52

Left blank

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
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«auanas.  FCC RF Test Report Report No. : FR811821G

WIFI Band 2 5250~5350MHz Band Edge @ 3m
ANT 802.11n HT20 CH60 5300MHz - L

ad ad som i)
b " Al M b e ‘ . TN Trw A e
46.8 = 46.8|
P k 100 5130. 5150. 5170. 5190. 5210. 5230. 5250. 5260 00 5300. 5500. 5700. 5900. 6100 6300. 6500. 6700. 700
ea Frequency (MiHz) Frequency (MHz)
Avg. st [eft blank

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RF Test Report

Report No. : FR811821G

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11n HT20 CH60 5300MHz - R

Horizontal

Vertical

56 BAND 1—3)

a M\N
osaci

b bt

Peak

03CH03KS
56 BAXD 1----3
FBW: 1000. 000KE:

00 5310. 5320 6330,

Frequency (MHz)

1- HF ANT 180125 HORIZONTAL
uto

3n 9660
2 VEW: 3000. 000KHz SWT: &

5340 5350, 5360,

5370. 5380 5390, 540

Left blank

819
702
585

5GBAND 1—3 (AVG)

Avg 300 5310. 5320, 5330.

03CH03-KS
Qs

56 BAND 1—-—3 (416)
REW: 1000 000KHz VEW: 1

5340 5350 5360,

Frequency (MHz)

A
000Kz

3n 96601~ HF ANT 180125 HORIZONTAL
SWT: Auto

5370, 5380,

5390, 54

Left blank

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
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«auanas.  FCC RF Test Report Report No. : FR811821G

WIFI Band 2 5250~5350MHz Band Edge @ 3m
ANT 802.11n HT20 CH60 5300MHz - L

1 Vertical Fundamental

1053 1053
014 034
019 019
sceand 13 scoain}—s)
103 703
se sas ' soomD T3]
N - Al » S sttt TP | " : v
4o PRt
351 351
24 24
e ]
Peak 60 R R - N ) 00 w0 s S0 S0 G0 00 500 6700 7o
ea Frequency (MHz) Frequency (HHa)
ascsosxs
&

03CH03-KS
56 BAXD 1----3 3m 96601~ HF ANT 180125 VERTICAL 56 BAXD 1-———3 3u 96601~ HF ANT 180125 VERTICAL
RBV: 1000. 000Kz VBW: 3000, 000KHz SWT: Auto REW- 1000 000KHz VBW: 3000. 000KHz SWT: Auto

56 BAND 1—3 (AVG)

Avg . A 100 5130, 5150, T oy Y 5210 5230, 5250. 5260 Left blank

Site 03CH03-KS
Condition 56 EAND 1-———-3 (3VG) 3m 96601~ HF ANT 180125 VERTICAL

56 EAND 1
REW: 1000 000KHz VEW: 1. 000KHz SUT.

SPORTON INTERNATIONAL INC. Page Number : B51 of B118
TEL : 886-3-327-3456
FAX : 886-3-328-4978



«auanas.  FCC RF Test Report Report No. : FR811821G

WIFI Band 2 5250~5350MHz Band Edge @ 3m
ANT 802.11n HT20 CH60 5300MHz - R

1 Vertical Fundamental

105.3{m
935
819
56.8AND 13|
702
585 T
it i

Peak e Left blank

Ks
Condition 56 BAND 1--—-3 3m 96601~ HF ANT 180125 VERTICAL
REW 1000. 000KHz VEW: 3000. 000KHz SWT: Auto

819
702
585 56 BAND 13 (AVG)|

Avg. e Left blank

56 BAND I——3 (AVG) 3n 96601~ HF ANT 180125 VERTICAL
REW:1000. 000KHz VER: 1. 000KHz SVT:Auto

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : B52 of B118



SPORTON LAB.

FCC RF Test Report

Report No. : FR811821G

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11n HT20 CH64 5320MHz

Horizontal

Fundamental

1053 1053
a3 a3
s19 s19
56.8AND 13 soBAND )3
702 L{M 702
s h s
L i { 56813 )
oy I e . o
454 4o
354 354
234 24
7] 7]
Peak S0 B0 sa0 s S0 S0 Gw0 G0 G0 50 5 0 w00 S0 S0 500 G100 6300 600 6700, 700
ea Frequency (MHz) Frequency (MHz)
o3ca03 K oacaa-xs
SEBAND 1—3 3m 96501 HF ANT 160125 HORIZONTAL SGBAND 1-—3 3m 96501 HF ANT 180125 HORIZONTAL
RB:1000. 000KHz VE¥: 3000, COURRe SHT: Auso RER:1000. 000Kz VE¥: 3000 000Kz SHT:Aueo

=

56 BAND 1—3 (AVG)

00 5310, 5320

03CHO3-K
56 BAXD

5330,

5340 5360.

5350.
Frequency (MHz)

56 BAND 1——3 (AVG) 3n 96601~ HF ANT 180125 HORIZONTAL
REW: 1000 000KHz VER: 1. 000KHz SWT: Auto

5370. 5380 5390, 540

Left blank

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
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«auanas.  FCC RF Test Report Report No. : FR811821G

WIFI Band 2 5250~5350MHz Band Edge @ 3m
ANT 802.11n HT20 CH64 5320MHz

1 Vertical Fundamental

04 w4
o1 o1
sctaD 1) sseamn |

704 709
509 sas ; —— TR
ko, b 4 : : =

a6 a6

384 354

24 24

] 7]
Peak 300 G0 S0 550 G0 50 660 570 G0 5300 5400 00 800S00 5700 5900 6100 6300 6500 6700, 7o
ea Frequency (MHz) Freauency (Hz)

sie o303k 03CH03-KS

Con s s

56 BAXD 1----3 3u 96601~ HF ANT 180125 VERTICAL
RBV: 1000. 000Kz VEW: 3000. 000KHz SWT: Auto

56 BAXD 1----3 3m 96601~ HF ANT 180125 VERTICAL
RBV- 1000 000KHz VBW: 3000, 000KHz SWT: Auto

56 BAND 13 (AVG)|

Avg. e Left blank

03CHO3-KS
Condition 56 BAND I——3 (AVG) 3n 96601~ HF ANT 180125 VERTICAL
REW:1000. 000KHz VER: 1. 000KHz SVT:Auto

SPORTON INTERNATIONAL INC. Page Number : B54 of B118
TEL : 886-3-327-3456
FAX : 886-3-328-4978



«auanas.  FCC RF Test Report

Report No. : FR811821G

Band 2 5250~5350MHz
WIFI 802.11n HT40 (Band Edge @ 3m)

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11n HT40 CH54 5270 - L

Horizontal

Fundamental

85| 585 56 BAND 1—3 (AVG)
b i | i e
ea Hroquency (iz) Freauency (Mhz)
85| 56 BAND 1-/4 (AVG)
46.8| T
Avg. st Left blank

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RF Test Report

Report No. : FR811821G

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11n HT40 CH54 5270 - R

1 Horizontal

Fundamental

56 BAND 13|

Peak 300 G0 530 630,

ea requency (i)

site oscs03-kS

Condieion 56 BAND 13 3a 96
RBV: 1000, 000KHz VB 3000. 000KH: 3

5340 5350 5360,
i

601~ HF ANT 180125 HORIZONTAL
T Auto

5370. 5380 5390, 54

Left blank

56 BAND 1—3 (AVG)

T

A 0 S0 s, S0 50 50 5360,
Vvg. Frequency (o)

oxcioa-ts
&0

56 BAND 1———3 (;
REW: 1000 000KHz VEW:3. 000KHz S

(AVG) 3 96601~ HF ANT 180125 HORIZONTAL
T Auto

5370. 5380 5390, 540

Left blank

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RF Test Report

Report No. : FR811821G

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11n HT40 CH54 5270 - L

Vertical

Vertical

D 1--—3
REW: 1000 000KHz VEW: 3000. 000KHz

3n 96601~ HF ANT 180125 VERTICAL
SWT: Auto

03-Ks
56 BAXD 1--—3 3n 96601~ HF ANT 180125 VERTICAL
REW- 1000 000KHz VBW: 3000. 000KHz SWT: futo

1053 1053
935 935
819 819
568AND 13| 568AND 13
702 702
585 | 585 56.BAND 13 (AVG]
ol Miidoghiind oo || Sk rap |
463 458
351 351
234 234
7] 1]
P k 00 EE S50, BN 5210 5230, 5250, 5260 00 0. Ss00. 5700 590, 6100 6300 6500 6700 7000
ea Frequency (MHz) Frequency (MHz)
03CHO3-KS o
56 BAYD 1~ E

F

oot / o

Avg.

03CH0S-kK

5150,

5190.

5170, o 5210,
Frequency (MHz)

VG) 3m 96601~ HF ANT 180125 VERTICAL
huto

56 EAD 1--—3 (
RER: 1000. 000KHz VEV:3. 000KHz SWT: Ax

5230, 5250, 5260

Left blank

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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«auanas.  FCC RF Test Report Report No. : FR811821G

WIFI Band 2 5250~5350MHz Band Edge @ 3m
ANT 802.11n HT40 CH54 5270 - R

1 Vertical Vertical

56 BAND 1—3)

“'SMW Kbt itk

Peak e Left blank

Condition 56 BAXD 1----3 3m 96601~ HF ANT 180125 VERTICAL
RBV: 1000. 000Kz VBW: 3000, 000KHz SWT: Auto

5GBAND 1—3 (AVG)

Avg. e Left blank

56 BAND 1———-3 (3VG) Sm 96601~ HF ANT 180125 VERTICAL
REW: 1000 000KHz VER:3. 000KHz SWT:Auto

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RF Test Report

Report No. : FR811821G

WIFI Band 2 5250~5350MHz Band Edge @ 3m
L
585 585 56 BAND 1—3 (AVG)
&, ) It o AN e
Peak 100 EEC T 5150 5210 230, 5250, 5260 0 00, 5500 5700, 5900 6100 6300 6500 6700, 7o
ea Frequency (M) Frequency (MH2)
585 56 BAND 1—3 (AVG)
Avg. - eft blank

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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«auanas.  FCC RF Test Report

Report No. : FR811821G

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11n HT40 CH62 5310 - R

1 Horizontal Fundamental

93 afparty
a19)

56 BAND 13,

\mkme‘wwmmm b i

Peak e Left blank
e

A oo S g oW M SR w0 B S0 S 5
vg. Frequency (e Left blank
s wcis-ts
Erbivion LB s wre) ax oss0r- i avt 150125 romzzoL
Soe om0 oo 505 Sobkes SeT- s

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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«auanas.  FCC RF Test Report Report No. : FR811821G

WIFI Band 2 5250~5350MHz Band Edge @ 3m
ANT 802.11n HT40 CH62 5310 - L

1 Vertical Fundamental

1053]
935 93|
19|

56 BAND 13|

2 - J 1”
9 1 " " N " i mn U ‘J 4 n

56 BAND 13|

N 56 BAND 13 (AVG)
s o
463 463
354 354
234 234
7] 1]
Peak 100 550 sts0. 510, 5190, 5210 5230, 5250, 5260 0 & 500, 5700 5900 6100 6300 6500 6700, 7o
ea Frequency (M) Frequency (MHz)
siv 03CHO3KS 0acH03-KS
Con 56 BAND 1----3 3n 96601~ HF ANT 180125 VERTICAL 5 BAND 1--—-3 3n 96601~ HF ANT 180125 VERTICAL
RER- 1000, 000KHz VER: 3000, 000KHz SVT: Auto REW- 1000. 000KHz VER-3000. 000KHz SFT: duto

56 BAND 1—3 (AVG)|

Avg- T 5130, 5150, T oy Y 5210, 5230 5250. 5260 Left blank

03CHO3-KS
Condition 56 BAND 1——3 (AVG) 3n 96601~ HF ANT 180125 VERTICAL
REW:1000. 000KHz VER:3. 000KHz SVT:Auto

SPORTON INTERNATIONAL INC. Page Number : B61 of B118
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SPORTON LAB.

FCC RF Test

Report

Report No. : FR811821G

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11n HT40 CH62 5310 - R

Vertical

Fundamental

et cosionns
9 i ot i
Peak e Left blank

56 BAND 1—3 (AVG)

56 BAND 1--—-3 (3VG) 3m 96601~ HF ANT 180125 VERTICAL
REW: 1000 000KHz VEW:3. 000KHz SWT: Auto

I —
Avg. ey [ eft blank

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: B62 of B118



«auanas.  FCC RF Test Report

Report No. : FR811821G

Band 2 5250~5350MHz
WIFI 802.11ac VHT80 (Band Edge @ 3m)

93.6( 93.6( 1
702 W/ T 702 {
-
ot il o T ot
Peak 100 550, st 5170, 5190, 5210 5230, 52505260 00 00, 5500 5700 5900 6100 6300 6500 6700, 7o
ea G oo
585 56 BAND 1-23 (AVG)
Avg. s Left blank

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RF Test Report

Report No. : FR811821G

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11ac VHT80 CH58 5290MHz - R

1 Horizontal

Fundamental

B
wd WVMMW\‘

56 BAND 13

Peak

300 5310, 5320. 5330, 5340, 5350, 5360,
Frequency (MHz)
03CH03-KS

56 BAYD 1-——
RER: 1000. 000KHz  VB: 3000. 000KH:

Condition 3 3n 96601~ HF ANT 180125 HORIZONTAL
SWT: Auto

5370, 5380 5390, 5400

Left blank

702
585

56 BAND 1—3 (AVG)

300 5310 5320,  5330. 5340, 535

0. 5360,
Frequency (MHz)

03CH03-KS
56 BAND 1——3 (476)
REN:1000. 000KHz VEW:3. 000KHz SUT.

3n 96601~ HF ANT 180125 HORIZONTAL

5370, 5380 5390, 54

Left blank

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: B64 of B118



SPORTON LAB.

FCC RF Test Report

Report No. : FR811821G

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11ac VHT80 CH58 5290MHz - L

Vertical

Fundamental

Peak

5130, 5150, 5170, 5190, 5210,
Frequency (MHz)

03CH03KS

56 BAND 1--—-3 3m 96601~ HF ANT 180125 VERTICAL
REW 1000. 000KHz VEW: 3000. 000KHz SWT: Auto

5230, 5250, 52

56.BAND 13|

56 BAND 1—3 (AVG)

5300 5500 5700  5900.  6100. 6300,
Frequency (MHz)

03CH03-KS
56 BAXD 1-———3 3u 96601~ HF ANT 180125 VERTICAL
REW- 1000 000KHz VBW: 3000. 000KHz SWT: Auto

500 6700, 70

56 BAND 1/-3 (AVG)|

Avg.

5130, 5150, BY 5190, 5210,
Frequency (MHz)

03CHO3-KS

56 BAND 1——3 (AVG) 3n 96601~ HF ANT 180125 VERTICAL
REW:1000. 000KHz VER:3. 000KHz SVT:Auto

5230, 5250, 5260

Left blank

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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«auanas.  FCC RF Test Report Report No. : FR811821G

WIFI Band 2 5250~5350MHz Band Edge @ 3m
ANT 802.11ac VHT80 CH58 5290MHz - R

L
1, 56 BAND 13
702 \\\
ad "
MWWWNMMWW
Peak e Left blank
e
58.5) 5G BAND 1—3 (AVG)|
SO SO SO O
Avg. oy o [ eft blank

SPORTON INTERNATIONAL INC. Page Number : B66 of B118
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«auanas.  FCC RF Test Report Report No. : FR811821G

Band 2 - 5250~5350MHz
WIFI 802.11a (Harmonic @ 3m)

WIFI Band 2 5250~5350MHz Harmonic @ 3m
ANT 802.11a CH52 5260MHz

1 Horizontal Vertical

sy 56 BAND 1—35 (AVG)| 585 56 BAND 13 (AVG))|
‘ ‘
Peak
vg Condition SG BAND 1--—-3 3 96801~ HF ANT 180125 HORIZONTAL Condition s
- RBW: 1000. 000KHz VBW: 3000. 000KHz SWT:Auto

56 BAXD 1----3 3u 96601~ HF ANT 180125 VERTICAL
RBV- 1000. 000Kz VBW: 3000. 000KHz SWT: Auto

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
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«auanas.  FCC RF Test Report Report No. : FR811821G

WIFI Band 2 5250~5350MHz Harmonic @ 3m

ANT 802.11a CH60 5300MHz

1 Horizontal Vertical

585 [5G BAND 1—3 (AVG)| 585 56 BAND 1-—3 (AVG)|
Peak
i e i
\"/ rdition SEBAND 1—3 3m 96501 HF ANT 160125 HORIZONTAL Chmdition SCBAND 1——3 3n 96601 HE ANT 180125 VERTICAL
- RBW: 1000. 000KHz VBW: 3000. 000KHz SWT:Auto RBW: 1000. 000KHz VBW:3000. 000KHz SWT:Auto

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RF Test Report

Report No. : FR811821G

WIFI

Band 2 5250~5350MHz Harmonic @ 3m

ANT

802.11a CH64 5320MHz

1 Horizontal

Vertical

56 BAND 13|

56 BAND 1—5 (AVG)

ascao-ks
\"; Eondition R o3 an ssso1- 18 avr
- RBW: 1000. 000KHz VBW: 3000. 000KHz SWT:

1053 1053]
935 93|
819 19|
5 BAND 13,
702 702|
585 56 BAND 13 (AVG)] 585
1638 T 6.5
354 354
234) 234)
P e ak 17| 17|
30000

000 4000, 6000. 8000, 10000, 12000. 14000, 16000, 18000. 20000. 22000, 24000. 26000
i

180125 HORTZONTAL
SWT: Auto

03CH03-KS
56 BAYD 1
REW- 1000.

000 4000, 6000. 8000, 10000, 12000. 14000. 16000, 1000, 20000. 22000, 24000. 26000.
Frequency (MHz)

3 3m 96601~ HF ANT 180125 VERTICAL
000KH: VBT: 3000. 000KHz SFT: Auto

300

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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«auanas.  FCC RF Test Report

Report No. : FR811821G

Band 2 5250~5350MHz

WIFI 802.11n HT20 (Harmonic @ 3m)

WIFI Band 2 5250~5350MHz Harmonic @ 3m

ANT

802.11n HT20 CH52 5260MHz

1 Horizontal

Vertical

5 BAND 13|

56 BAND 13 (AVG)|

Peak

ascaoss
vg. EEiieton RS —s sn ass01- 8¢ avr 180125 HoRLzONTAL

56 BAND 1-- 601
RBW: 1000. 000KHz VER: 3000. 000KHz SWT.

000 4000, 6000. £000. 10000, 12000. 14000. 16000, 1000. 20000. 22000, 24000. 26000 30000
Frequency (MHz)

56 BAND 13|

56 BAND 1—5 (AVG)

000 4000. 6000. 8000. 10000, 12000. 14000. 16000. 1000 20000. 22000. 24000, 26000. _ 300¢
Frequency (MHz)

03CH03-KS
5 --—-$ 3 96601~ HF ANT 180125 VERTICAL
RBW- 1000. 000KHz VEW: 3000, 000KHz SWT: Auto

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
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«auanas.  FCC RF Test Report Report No. : FR811821G

WIFI Band 2 5250~5350MHz Harmonic @ 3m

ANT 802.11n HT20 CH60 5300MHz

1 Horizontal Vertical

1053 1053
w4 w4
o1 o1
somap 1| soeaup 1|
709 709
585 56 BAND 1—3 (AVO]] 585 56 BAND 1-—3 (AVG)|
w3 e
, )
351 351
24 24
Peak ) ]
o 4005, 5000, 3005, 10000 12006 TA0G0 16005, To0GD. 20000, 2200024000 25000, 30000 o 4006, 5000, 3008, To0at 12006 14000 15005 ToUG0. 20000 Z2000. 24000 26000, 30
Frequency (MHz) Frequency (MHz)
sscrua-Rs ascmng-xs
vg. Eirbicion LU s su assor- e a7 130125 soRTzONTAL Eordieton B 5o cmson e vt 130125 vesrIen
E5871000 sooehe T S00n otnr S57- e Ror"1000.oourhe % S000, Do0RRE S5T-fuce

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
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«auanas.  FCC RF Test Report Report No. : FR811821G

WIFI Band 2 5250~5350MHz Harmonic @ 3m
ANT 802.11n HT20 CH64 5320MHz

1 Horizontal Vertical

585 56 BAND 1—3 (AVG)] 585 56 BAND 1—3 (AVG)
: 1
Peak
s i B
vg. Cindition SRR 13 3u 96801~ HF ANT 180125 HORTZONTAL Eirdieton S s 5u ses0r- 5 vt 160125 vERTIOH

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
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«auanas.  FCC RF Test Report Report No. : FR811821G

Band 2 5250~5350MHz
WIFI 802.11n HT40 (Harmonic @ 3m)

WIFI Band 2 5250~5350MHz Harmonic @ 3m

ANT 802.11n HT40 CH54 5270

1 Horizontal Vertical

sy 56 BAND 1—35 (AVG)| 585 5G BAND 13 (AVG)|
Peak
vg Condition SG BAND 1--—-3 3 96801~ HF ANT 180125 HORIZONTAL Condition E
- RBW: 1000. 000KHz VBW: 3000. 000KHz SWT:Auto

56 BAXD 1--—-3 3n 96601~ HF ANT 180125 VERTICAL
REW- 1000 000KKz VBW: 3000. 000KHz SWT: Auto

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
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«auanas.  FCC RF Test Report Report No. : FR811821G

WIFI Band 2 5250~5350MHz Harmonic @ 3m

ANT 802.11n HT40 CH62 5310

1 Horizontal Vertical

1053 1053
w4 w4
o1 o1
somap 1| soeap 1|
704 709
585 5G BAND 13 (AVG) | 585 '5G BAND 1-—3 (AVG)|
13 - 154 -
351 351
24 24
Peak ) )
o0 o0 5000, 3000, To0m 12000 400G To008 ToUG0. 20000 720007400 2600030000 o406, 5006, 3005, 10060 12006 1400015005 To0G0. 20000, 22000, 24000 26000, 30
Fi 12 Frequency (MHz)
sscann-xs sscpug-Ks
\"; Eindicion BB sn assor- e a7 130125 soRTZONTAC EErdicion SBES s sn assor e sy 130125 veRTIONL
- RBW: 1000. 000KHz VBW: 3000. 000KHz SWT:Auto RBW:1000. 000KHz VBW:3000. 000KHz SWT:Auto

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
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«auanas.  FCC RF Test Report Report No. : FR811821G

Band 2 5250~5350MHz
WIFI 802.11ac VHT80 (Harmonic @ 3m)

WIFI Band 2 5250~5350MHz Harmonic @ 3m

ANT 802.11ac VHT80 CH58 5290MHz

1 Horizontal Vertical

1053 1053
s34 s34
o1 o1
s 13 s 13
703 703
85| 56 BAND 1—5 (AVG) 585 56 BAND 1—5 (AVG)
45 : 15 :
354 354
224 24
Peak 7 7
60 4000, 6000, 5000, 10000. 12000, 74008 16000. 18000, 20000, 22008 24000. 26000. 30000 000 4000, G000, 5000. 10000, 12000, 74000 16000. 13000. 20000, 22000 24000. 26000 300
Frequency (MHz) Frequency (MHz)
oxcios-xs ascios i
vg Eonttion SoBA --—-3 sn 96601~ HE AVT 180125 HORTZONTAL Eirdition E
- RBW: 1000. 000KHz VBW: 3000. 000KHz SWT:Auto

5 --—-$ 3 96601~ HF ANT 180125 VERTICAL
RBW- 1000. 000KHz VEW: 3000, 000KHz SWT: Auto

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
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«auanas.  FCC RF Test Report Report No. : FR811821G

Band 3 - 5470~5725MHz
WIFI 802.11a (Band Edge @ 3m)

WIFI Band 3 5470~5725MHz Band Edge @ 3m

ANT 802.11a CH100 5500MHz

1 Horizontal Fundamental

i
o

BAND 1...3] 56 BAND 13|

| Y il " A

Peak o encs oy ooy e
58.5( 5G BAND 13 (AVG)|

Avg . ( 350 :3:: ) 5400, L 5460 5430, 5500. 5510 L Cft bl ank

03-K5.
56 BAD 1----3 (AVG) Sm 96601- HF ANT 180125 HORIZONTAL
RBV: 1000. 000KHz VEW: 1. 000KHz SWT: Auto

SPORTON INTERNATIONAL INC. Page Number
TEL : 886-3-327-3456
FAX : 886-3-328-4978

: B76 of B118



SPORTON LAB.

FCC RF Test Report

Report No. : FR811821G

WIFI Band 3 5470~5725MHz Band Edge @ 3m
b6 Bann 13| 56 BAND 13|
58.5| N 1 N 58.5/ 56 BAND 1—3 (AVG)|
o et
apaindiin 69|
Peak 3% R T T S0 500,550 o0 E0 B0 500 500 eion 6300 &8 6700, 7o
ea - o
«
e )
Avg. - Left blank

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: B77 of B118




«auanas.  FCC RF Test Report Report No. : FR811821G

WIFI Band 3 5470~5725MHz Band Edge @ 3m
ANT 802.11a CH116 5580MHz - L

1 Horizontal Fundamental

1053 1053 4

a3 a3

819 819

56 BAND 13, 568AND}-—3
702) 702
85/ 8857 T T 56 BAND 1-—3 (AVG)|
; . ’ N i ” ; st

s 46

384 354

24 24

3] 7]
Peak 50 W0 B0 s Mo S0 540 5500.5510 00 B0 G500 5700 5900 6100 6300 6500 6700 7o
ea Frequency (MHz) Freauency (Hz)

oscH03-kS 03CH03-KS

Con 01- HF ANT 180125 HORIZONTAL s

56 BAXD 1----3 3m 966 HF ANT 180125 HORIZONTAL
RBV: 1000 000Kz VBN: 3000, 000KHz SWT: Auto to

56 BAXD 1----3 3z 96601~
RBV- 1000 000KKz VEW: 3000. 000KHz SWT: Au

56 BAND 1—3 (AVG)

AV g . A 50 5380 5400, s, 5450 5430, 5500. 5510 L eft bl ank

ite 03CH03KS
ndition 56 BAND 1--—-3 (AVG) Sm 96601~ HF ANT 180125 HORIZONTAL
RBW- 1000. 000KHz VEW: 1. 000KHz SWT: Auto

SPORTON INTERNATIONAL INC. Page Number : B78 of B118
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FAX : 886-3-328-4978



SPORTON LAB.

FCC RF Test Report

Report No. : FR811821G

WIFI

Band 3 5470~5725MHz Band Edge @ 3m

ANT

802.11a CH116 5580MHz - R

Horizontal

Fundamental

Peak

56 BAND 13|

B

5700, 5710, 5720, 5730. 5740,
Frequency (MHz)

03CH0S-KS

56 BAD 1----3 3u 96601~ HF ANT 180125 HORIZONTAL

RBV: 1000. 000Kz VEW: 3000. 000KHz SWT: Auto

5750, 5760. 5765

Left blank

56 BAND 1—3 (AVG)

Avg.

5700. 5710, 5720, 5730. 574
Frequency (MHz)

03CH03-KS

56 BAND 1——3 (AVG) 3n 96601~ HF ANT 180125 HORIZONTAL

REW: 1000 000KHz VER: 1. 000KHz SWT:Auto

5750, 5760. 5765

Left blank

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RF Test Report

Report No. : FR811821G

WIFI

Band 3 5470~5725MHz Band Edge @ 3m

ANT

802.11a CH116 5580MHz - L

Vertical

Fundamental

Peak

56 BAND 13

5380, 5400 5420, 5440, 5460.
Frequency (MHz)

03CH03-KS

56 BAND 1———-3 3m 96601~ HF ANT 180125 VERTICAL
REW: 1000 000KHz VER: 3000. 000KHz SWT: Auto

56 BAND 13

56 BAND 1—3 (AVG)

00

500 5500 5700, 5900 6100, 6300,
Frequency (MHz)
03cHO3-RS
56 EAXD 1———3 3 96601~ HF ANT 180125 VERTICAL
RER: 1000. 000KHz  VB¥: 3000. 000KHz STT: Auto

500 6700, 7000

56 BAND 1—3 (AVG)

Avg.

5380 5400, 5420, 5440, 5460,
Frequency (MHz)

03CH03-KS
56 BAXD 1——3 (AVG) 3m 96601~ HF ANT 180125 VERTICAL
REN:1000. 000KHz VER: 1. 000KHz SVT:Auto

5430, 5500, 5510

Left blank

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: B80 of B118




«auanas.  FCC RF Test Report Report No. : FR811821G

WIFI Band 3 5470~5725MHz Band Edge @ 3m
ANT 802.11a CH116 5580MHz - R

1 Vertical Fundamental

56 BAND 13|

Peak - Left blank

Condition 56 BAXD 1----3 3u 96601~ HF ANT 180125 VERTICAL
RBV: 1000. 000Kz VEW: 3000. 000KHz SWT: Auto

56 BAND 1—3 (AVG)

T

Avg. T ener [ eft blank

56 BAND 1———-3 (3VG) 3m 96601~ HF ANT 180125 VERTICAL
REW: 1000 000KHz VER: 1. 000KHz SVT:Auto

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
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«auanas.  FCC RF Test Report Report No. : FR811821G

WIFI Band 3 5470~5725MHz Band Edge @ 3m

ANT 802.11a CH140 5700MHz

1 Horizontal Fundamental

1053 1053
a3 034
o1 o1
s 13 | [ | sceanD)—3)
702{y™ '\\MN 702
585 585 56 BAND 13 (AVG)|
Wy ot " bt dornoirt | Vo ;
169 453
354 351
234 234
1) 7]
Peak % Soo w0 s s sMn s 5760565 o0 G0 S0 500 500 6100 6300 600 6700, )
ea Freauency (iz) Froauency (Miz)
osconEs oxcioa-ts
s S6CBAND 1----3 3n 96601~ HE ANT 180125 HORIZONTAL Canttion 86 BAND 1----3 3a 96501
RE%. 1000, 000K VBN 3000. 008z SHT: aco RB4" 1000, 000Kk VBN 3000. 00z SHT

HF ANT 180125 HORTZONTAL
S¥T: Auto

935
819
02—

585 T T 56 BAND 1—3 (AVG)
4638 ;

Avg. e Left blank

3K
Condition 56 BAND 1——3 (AVG) 3n 96601~ HF ANT 180125 HORIZONTAL
REW: 1000 000KHz VER: 1. 000KHz SWT:Auto

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RF Test Report

Report No. : FR811821G

WIFI

Band 3 5470~5725MHz Band Edge @ 3m

ANT

802.11a CH140 5700MHz

1 Vertical

Fundamental

56 BAND 13|

56.BAND 13|

5700, 5710,

Peak s

03CH03KS

5720. 730. 5740,
Frequency (MHz)

01- HF ANT 180125 VERTICAL

56 BAXD 1----3 3m 966
RBV: 1000. 000Kz VBN: 3000, 000KHz SWT: Aut

g v o

56 BAND 1—3 (AVG)
|

5750,

5760. 6765 00

5300,

5500 5700, 6100, 6300,
H

5900.
Frequency (MHz)

03CH03-KS
56 BAXD 1-——3 3 96601~ HF ANT
RBW- 1000.

180125 VERTICAL
000KH: VBY: 3000. 000KHz SFT:Auto

6500,

6700, 70

56 BAND 1—3 (AVG)|

5700, 5710,

Avg. ”

03CHO3-KS

56 BAND 1——3 (A10)
REW 1000. 000KHz VB

5 5740,

720, 5730,
Frequency (MHz)

3u 96601~ HF ANT 180125 VERTICAL
1-000KHz SWT: Auto

5750, 5760, 5765

Left blank

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
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«auanas.  FCC RF Test Report Report No. : FR811821G

Band 3 5470~5725MHz
WIFI 802.11n HT20 (Band Edge @ 3m)

WIFI Band 3 5470~5725MHz Band Edge @ 3m

ANT 802.11n HT20 CH100 5500MHz

585 585 56 BAND 1—3 (AVG)|
bl b T W
Peak 350 60 a0 54, 5440, ED Sis0. 55005510 00 00, 5500 5700 5900 6100 6300 6500 6700, 7o
ea e o
. T
Avg. I Left blank

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
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«auanas.  FCC RF Test Report Report No. : FR811821G

WIFI Band 3 5470~5725MHz Band Edge @ 3m
ANT 802.11n HT20 CH100 5500MHz

1 Vertical Fundamental

1053

935 93|

819 819
6 BAND 13|

56.BAND 13|
702

. 56 BAND 1—3 (AVG)
" A M o o m i m
4638)

Peak 350 B0 B0 sa Mo S0 540 5500.5510 G0 B00 GO0 5700 5600 6100 6300 G500, 6700 7000

ea Frequency (MHz) Frequency (MHz)

site oscs03-kS

Condieion 50 BAND 1--—3 3 96601~ HF ANT 180125 VERTICAL Condition
W1 vt

03CH03-KS
REW- 1000. 000KHz VEW: 3000. 000KHz Si

&S
56 BAXD 1--—3 3n 96601~ HF ANT 180125 VERTICAL
REW- 1000 000KHz VBW: 3000. 000KHz SWT: futo

AV g . A 50 5380 5400, s, 5450 5430, 5500. 5510 L eft bl ank

03CH03KS
56 BAND 1--—-3 (AVG) 3m 96601~ HF ANT 180125 VERTICAL
RBW- 1000. 000KHz VEW: 1. 000KHz SWT: Auto

SPORTON INTERNATIONAL INC. Page Number : B85 0of B118
TEL : 886-3-327-3456
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«auanas.  FCC RF Test Report Report No. : FR811821G

WIFI Band 3 5470~5725MHz Band Edge @ 3m
ANT 802.11n HT20 CH116 5580MHz - L

1 Horizontal Fundamental

1053 1053
935 935
819 819
56.8AND 13| | | | | 568AND 13|
702 702
585 585 5GBAND 1.3 (AVG)
" ok P A y i e B APt My A A
46.8/ " ’ ’ 468/
354 351
234 234
7] 1]
Peak 50 T T ) BT g, 55005510 o S0 500 5700 500 G100 6300 6500 6700, 7000
ea Freauency (s) Feauency tihe)
si, 03CHO3KS 03cH03-KS
Con E

56 BAND 1----3 3m 96601~ HF ANT 180125 HORIZONTAL Condition 56 BAND 1----3 3u 96601~ HF ANT 180125 HORIZONTAL
RBV: 1000 000Kz VBN: 3000, 000KHz SWT: Auto REV- 1000. 000KHz VEW: 3000. 000KHz SWT: Auto

56 BAND 1—3 (AVO)]

AV g . 350 5380, 5400, s s 5460, E 5500, 5510 L eft bl ank
site 03CHOS-K:

03-KS.
56 BAXD 1--—-3 (AVG) 3m 96601~ HF ANT 180125 HORIZONTAL
REW: 1000 000KHz VER: 1. 000KHz SVT:Auto

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RF Test Report

Report No. : FR811821G

WIFI

Band 3 5470~5725MHz Band Edge @ 3m

ANT

802.11n HT20 CH116 5580MHz - R

Horizontal

Fundamental

56 BAND 13,

5700.

Peak ”

03CH03-KS

5710, 5720, 5730.
&

requency (WHz)

56 1--—-3 3 96601~ HF ANT 180125 HORIZONTAL
REW: 1000 000KHz VEW: 3000. 000KHz SWT: Auto

574 5750, 5760. 5765

Left blank

56 BAND 1—3 (AVG)

5700,

Avg g

Site
Condition 6 BAND

5710, 5720, 5730.

Frequency (MHz)

56 BAND 1——3 (AVG) 3n 96601~ HF ANT 180125 HORIZONTAL
REW: 1000 000KHz VER: 1. 000KHz SWT: Auto

5740, 5750,

5760. 5765

Left blank

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
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«auanas.  FCC RF Test Report Report No. : FR811821G

WIFI Band 3 5470~5725MHz Band Edge @ 3m
ANT 802.11n HT20 CH116 5580MHz - L

1 Vertical Fundamental

1
1053 105.3)
93| 93]
a19) o1s|
56 8AND 13| 568D 13|
702 702
585) 58| SGBAND 13 (AVG)
T e 4 "y TP i Y AT
ap.aftan 163
384 384
24 234
1] 1]
Peak 550 0. S0 542, sS4 a0 a0, 55005510 0 S0 500 5700 5000 6100 6300 6500, 6700 7o
ea Frequency (MHz) Frequency (MHz)
site oacH03-k site oscHo3-%s
Condition SCBAND 1--—3 3 96601- HF ANT 180125 VERTICAL Condition SCBAND 1-—3 3n 96601- HF ANT 180125 VERTICAL
RB: 1000. 000KHz VB: 3000. 000KHz SWT: Auto RBV: 1000, 00KHz VBR- 3000. 000RHz SHT: uto

56 BAND 1—3 (AVG)

AV g . 350 5380, 5400, s, 5450 5430, 5500. 5510 L eft bl ank
site 03CHO3-KS

3K
Condition 56 EAND 1-———-3 (3VG) 3m 96601~ HF ANT 180125 VERTICAL
REW: 1000 000KHz VER: 1. 000KHz SWT:Auto

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
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«auanas.  FCC RF Test Report

Report No. : FR811821G

WIFI Band 3 5470~5725MHz Band Edge @ 3m
ANT 802.11n HT20 CH116 5580MHz - R
1 Vertical Fundamental
Peak 55 5700, 5710, 5:'2‘;“"%:;:;1 5740. 5750, 5760, 5765 Left blank
AVg. 55 sfnn. 5710, 5:3:«;“":,@14:;’ 5740, 5750. 5760. 5765 Left blank

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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«auanas.  FCC RF Test Report Report No. : FR811821G

WIFI Band 3 5470~5725MHz Band Edge @ 3m
ANT 802.11n HT20 CH140 5700MHz

1 Horizontal Fundamental

56 BAND 13 56 BAND 13|

702 :
50 sa.]
hdulsatttmaoll )

56 BAND 13 (AVG)
o) ) o - NS
a5 a6
354 354
24 234
17 ]
Peak a5 oo e, & . o S0 5605765 G0 800 G00. 5700 5600 G100 6300 6500 6700 7o
ea Freauency (ihe) Frecuency (WHs)

03CH0S-KS

03CH03-KS
56 BAND 1———-3 3m 96601~ HF ANT 180125 HORIZONTAL 56 BAXD 1----3 3u 96601~ HF ANT 180125 HORIZONTAL
REW: 1000 000KHz VER: 3000. 000KHz SWT: Auto REV- 1000. 000KKz VBW: 3000. 000KHz SWT: Auto

56 BAND 1—3 (AVG)

AV g . A 85 5700, 5710, T s 5740 5750, 5760.5765 L eft bl ank

ite 03CH03KS
ndition 56 BAND 1--—-3 (AVG) Sm 96601~ HF ANT 180125 HORIZONTAL
RBW- 1000. 000KHz VEW: 1. 000KHz SWT: Auto

SPORTON INTERNATIONAL INC. Page Number : B90 of B118
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«auanas.  FCC RF Test Report Report No. : FR811821G

WIFI Band 3 5470~5725MHz Band Edge @ 3m
ANT 802.11n HT20 CH140 5700MHz

1 Vertical Fundamental

105,31 /fwv* 1053
935 f 935
819 819

N 56 BAND 13|

scoain}—s)
103 703
58.5( 1 58.5(

- bbb K )

5GBAND T3 (VG
v . 3 P [ ; Ao
463

6300 6500. 6700, 70
oy

Peak a5 GO T
eak. Freauen
s oscH03-kS site
Condieion 56 BAND 1--—3 S 96601~ HF ANT 180125 VERTICAL Condicion
RB: 1000, 000KHz VB:3000. 000RHz STT: Auto

5730. 5740, 5750, 5760. 6765 00 5300 5500. 5700  5900.  6100.
(MHz) Frequency (MHz)
03CH03-KS

56 BAXD 1-———3 3u 96601~ HF ANT 180125 VERTICAL
REW- 1000 000KHz VBW: 3000. 000KHz SWT: Auto

93|
819
702

56 BAND 1—3 (AVG)

AVg. a5 w0 e em 5740 5750, 5760.5765 Left bl ank
. e

03CHO3-K
5 -3 (AYG) 3n 96601~ HF ANT 180125 VERTICAL

56 BAND 1-——
REW 1000 000KHz VEW: 1. 000KHz SUT.

SPORTON INTERNATIONAL INC. Page Number : B91 of B118
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«auanas.  FCC RF Test Report

Report No. : FR811821G

Band 3 5470~5725MHz
WIFI 802.11n HT40 (Band Edge @ 3m)

WIFI

Band 3 5470~5725MHz Band Edge @ 3m

ANT

802.11n HT40 CH102 5510MHz - L

Horizontal

Fundamental

03CH03-KS
56 BAXD 1--—-3 (AVG) 3m 96601~ HF ANT 180125 HORIZONTAL
REW: 1000. 000Kz VER:3. 000KHz STT:Auto

Do PRI ARy vt e
P k 350 5380, 5400, 5420, 5440. 5460, 5480, 5500. 5510 00 5300 5500. 5700. 5900.  6100.  6300. 6500. 6700, 70
ea G- i
585 56 BAND 13 (AVO]]
468/ 1
Avg. s Left blank
Con

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
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«auanas.  FCC RF Test Report Report No. : FR811821G

WIFI Band 3 5470~5725MHz Band Edge @ 3m

ANT 802.11n HT40 CH102 5510MHz - R

1 Horizontal Fundamental

56 BAND 13,

Peak e Left blank

K3
Condition 56 BAXD 1———-3 3m 96601~ HF ANT 180125 HORIZONTAL
REW: 1000 000KHz VEW: 3000. 000KHz SWT: Auto

56 BAND 1—3 (AVG)

5

Avg. st [eft blank

&S
56 BAND 1—3 (AVG) 3n 96601~ HF ANT 180125 HORIZONTAL
REW:1000. 000KHz VER:3. 000KHz SVT:Auto

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
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«auanas.  FCC RF Test Report Report No. : FR811821G

WIFI Band 3 5470~5725MHz Band Edge @ 3m
ANT 802.11n HT40 CH102 5510MHz - L

;
as s L —
" N N/ by y
162 e e Pres
Peak 550 W0, S0 5420 sad. a0, 540 55005510 00 00, 5500 5700 5000 6100 G300 6500. 6700, 7o
ea o s
;
s m TR —
Avg. 2 e [ eft blank

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
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«auanas.  FCC RF Test Report

Report No. : FR811821G

WIFI Band 3 5470~5725MHz Band Edge @ 3m

ANT

802.11n HT40 CH102 5510MHz - R

1 Vertical

Fundamental

56 BAND 13,

Peak a5 s &m0 & s 674
ea Frequency (i

ency (MHz)

B 03CH03KS

Condition 56 BAND 1--—-3 3m 96601~ HF ANT 180125 VERTICAL
REW 1000. 000KHz VEW: 3000. 000KHz SWT: Auto

5750,

5760. 5765

Left blank

56 BAND 1—3 (AVG)

1

A 5 T T T

Vvg. Fredquency (o)

sito oscion-ts

Condition SEBAND 13 (4Y0) n 96601 HE ANT 180125 VERTICAL
REw" 1000 oouRis VBF.3. 00KHe S¥T: ko

5750,

5760. 5765

Left blank

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
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«auanas.  FCC RF Test Report Report No. : FR811821G

WIFI Band 3 5470~5725MHz Band Edge @ 3m
ANT 802.11n HT40 CH110 5550MHz - L

.
585 585 56 BAND 1—3 (AVG)|
Sosspe - T Rttt o] | S iy
P k 350 5380. 5400. 5420 0. 5460. 5480. 5500. 5510 00 5300. 5500. 5700. 5900. 6100. 6300. 6500. 6700. 700
ea C— E
85| 56 BAND 1—3 (AVG)
s m TR
Avg. 2 e [ eft blank

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
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«auanas.  FCC RF Test Report Report No. : FR811821G

WIFI Band 3 5470~5725MHz Band Edge @ 3m
ANT 802.11n HT40 CH110 5550MHz - R

1 Horizontal Fundamental

56 BAND 13|

et il

P ea k 85 5700, 5710, s 5740, 5750, 5760. 6765 L eft bl ank

03CH03KS
Condition 56 BAND 1----3 3m 96601~ HF ANT 180125 HORIZONTAL
RBV: 1000 000Kz VBN: 3000, 000KHz SWT: Auto

56 BAND 1—3 (AVO)]

A 85 5700. 5710. 5720. 5730. 5740, 5750. 5760. 5765
vg. Teoncs o e an

ks
56 BAXD 1--—-3 (AVG) 3m 96601~ HF ANT 180125 HORIZONTAL
REW: 1000 000KHz VER:3. 000KHz SVT:Auto

SPORTON INTERNATIONAL INC. Page Number : B97 of B118
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SPORTON LAB.

FCC RF Test Report

Report No. : FR811821G

WIFI

Band 3 5470~5725MHz Band Edge @ 3m

ANT

802.11n HT40 CH110 5550MHz - L

1 Vertical

Fundamental

1053 1053
933 93
819 819
56 BAND 13| 56 BAND 13|
702) 702| J t
585 58
56 BAND 1—3 (AVG)
1
Soate " [P PR RTPT P W S o | e
463 464
351 351
234 234
1| |
Peak 50 e s b4 5440, 5460 a0 55005510 0 00 500 5700 5900 6100 6300 6600, 6700, 7o
ea Freauency (s) Freauency (MHz)
s oscHos-ks s oscios-ks
Condition 56 BAD 1----3 5n 96501~ HF ANT 180125 VERTICAL Condition 56 BAD 1--—-3 3n 96801~ HE ANT 180125 VERTICAL
RER- 1000, 000KHz VER: 3000, 000KHz SVT: Auto REW- 1000. 000KHz VER- 3000. 000KHz SFT: Auto
1053
93]
819
702
50 56 BAND 13 (AVG)
463 =~
351
234
|
50 e s 4, 5440, ED 80, 55005510
Avg. 2 e [ eft blank
sit oscros-ks
Conditio 55 BAD 13 (A1) Sx 98501~ HF ANT 150125 VERTICAL
RN 1000. 000KHz VEY:5. 000KH: STT: Aute

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RF Test Report

Report No. : FR811821G

WIFI

Band 3 5470~5725MHz Band Edge @ 3m

ANT

802.11n HT40 CH110 5550MHz - R

Vertical

Fundamental

56 BAND 13|

1

Peak

5700, 5710, 5720. 5730. 5740,
Frequency (MHz)

03CH03KS

56 BAXD 1----3 3m 96601~ HF ANT 180125 VERTICAL
RBV: 1000. 000Kz VBW: 3000, 000KHz SWT: Auto

5750, 5760. 6765

Left blank

56 BAND 1—3 (AVG)|

Avg.

5700, 5710, 5720, 5730,

Frequency (MHz)

5740,

03CHO3-KS
56 BAND 1——3 (AVG) 3n 96601~ HF ANT 180125 VERTICAL
REW:1000. 000KHz VER:3. 000KHz SVT:Auto

5750, 5760, 5765

Left blank

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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«auanas.  FCC RF Test Report Report No. : FR811821G

WIFI Band 3 5470~5725MHz Band Edge @ 3m
ANT 802.11n HT40 CH134 5670MHz - L

1053 1053 :
93] 93]
819 819
56 8AND 13| s68AND}—3)
702 702
583 583 I SCBAND -5 )
el " I el b " OO e Sl B T U AT
354 354
234 234
3| 3|
Peak 550 N T ) ED a0 550,510 00 00, 5500 5700 5000 6100 6300 6500. 6700, 7o
ea Frequency (i) Frequency (Ha)
s oscios-ks sito o3ci03-Ks
Condition SG BAD 1--—-3 3 96801~ HE ANT 180125 HORIZONTAL Condition 1 56 BAND 1-——3 3 96601~ HF ANT 180125 HORIZONTAL
R 1000. 000KHz VE: 3000. 000KHz S¥T: huto RB: 1000. 000Kz VBY: 3000. 000RHz S¥T: huto
1053
93]
819
702
585 56 BAND 1—3 (AVG)|
463
354
234
3|
550 5360, 5400, EZE 560 ED 5500, 5510
Avg. CE Left blank
o3cioa-ks
Condition 56 BAND 1-——3 (AVG) 3m 96601- HF ANT 180125 HORIZONTAL
REV: 1000. 000Kz VBN 3. 000KH: SVT: Auto

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RF Test Report

Report No. : FR811821G

WIFI

Band 3 5470~5725MHz Band Edge @ 3m

ANT

802.11n HT40 CH134 5670MHz - R

702 '\\ g
:
MMMHUM T N .
46.8( L4 r
Peak et [ eft blank
85| 56 BAND 13 (AVG)|
Avg. T ener [ eft blank

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
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«auanas.  FCC RF Test Report

Report No. : FR811821G

WIFI Band 3 5470~5725MHz Band Edge @ 3m
105.3 105.3f I
935 93|
s19) 819
56 BAND 13| 568AND 13
702 702 [
585 ses| i 1 [ 56BAND 13 (VG)
bt " " Ll 4 . i NN s o b Aot
165] 464
354 351
234) 234)
17 17
P k 50 5380. 5400. 542 5440, 5460. 5480, 5500. 5510 00 5300 5500, 700, 5900. 6100.  6300. 6500 6700. 70
ea Freauency (s) Freasency (HHz)
si, 03CHO3-KS si, 03CHO3-KS
Condies 56 EAND 1---3 S 96601~ HF ANT 180125 VERTICAL Con 56 BAXD 1----3 S 96601~ HF ANT 180125 VERTICAL
RER: 1000, 000KH: VBV: 3000, 000KHz SVT: Auto RER: 1000, 000KH: VBV: 3000. 000KHz SFT: Auto
105.3
935
s19)
702)
585 56 BAND 1—3 (AVG)
165 T
354
234
17
50 5380, 5400, 5420, 5440, 5460, 5480, 5500, 5510
Avg. i Left blank
site 03CHO3-KS
Condition 56 EAND 1--—-3 (AVG) Sm 96601~ HF ANT 180125 VERTICAL
REW: 1000. 000KHz VEW:3. 000KHz SWT: Auto

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
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«auanas.  FCC RF Test Report Report No. : FR811821G

WIFI Band 3 5470~5725MHz Band Edge @ 3m

ANT 802.11n HT40 CH134 5670MHz - R

1 Vertical Fundamental

56 BAND 13,

e
9 WJMWMWMJW b I1lv. Webudhedbh

s

P ea k 85 5700. 5710 EE e 5740, 5750, 5760. 5765 L eft bl ank
Site 03CH03KS

Ks
Condition 56 BAND 1--—-3 3m 96601~ HF ANT 180125 VERTICAL
REW 1000. 000KHz VEW: 3000. 000KHz SWT: Auto

702
585 T T 56 BAND 1—3 (AVG)
4638 e

Avg. et Left blank

56 BAND 1———-3 (3VG) Sm 96601~ HF ANT 180125 VERTICAL
REW: 1000 000KHz VER:3. 000KHz SWT:Auto

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
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«auanas.  FCC RF Test Report Report No. : FR811821G

Band 3 5470~5725MHz
WIFI 802.11ac VHT80 (Band Edge @ 3m)

WIFI Band 3 5470~5725MHz Band Edge @ 3m

ANT 802.11ac VHT80 CH106 5530MHz - L

1 Horizontal Fundamental

1053 1053
a3 a2
o1 o1
56 BAND 13| 56 8AND 13|
704 704
8.5/ T 585 56 BAND 1—3 (AVO)|
it ™ T o 7 vt
. a0
351 351
24 234
7] 7]
Peak 550 I R 0 w0 S0 SO0 500 G0 600 600 6700, 700
ea Trequency (i) Frecuency (Whs)
s ochs-xs site oacaos-xs
Condition SGBAND 13 3a 96501- HF ANT 180125 HORTZONTAL Condiion SGBAND 1-—3 3a 96501~ HF ANT 180125 HORTZONTAL
RBR:1000. 000Kz VE¥: 3000. 000Kz SKT: Auco RER-1000. 000Kz VE¥: 3000. 000Kz SHT:Auco
1053
a3

819
702

s -

Avg . ( 350 i:un. ] 5400, s 5460, 5430 5500. 5510 L Cft bl ank

VG) Sm 96601~ HF ANT 180125 HORIZONTAL
Auto

CHOS-KS
56 BAD 1--—-3 (AT0) 3z
REW: 1000. 000Kz VEW:3. 000KHz STT,

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
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«auanas.  FCC RF Test Report

Report No. : FR811821G

WIFI Band 3 5470~5725MHz Band Edge @ 3m
ANT 802.11ac VHT80 CH106 5530MHz - R
1 Horizontal Fundamental
Peak 55 5700, 5:'2‘;“"%:;:;1 5740. 5750, 5760, 5765 Left blank
58.5( 5G BAND 13 (AVG)
AVg. 85 5700 52& ooy .ﬁ.:f:) 5740. 5750. 5760. 5765 Left blank
e T

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RF Test Report

Report No. : FR811821G

WIFI Band 3 5470~5725MHz Band Edge @ 3m
1053 1053
93.6/ Sl 93.6/
819 819
BAND 13 568AND}—3
702 702 ‘/ L
585 o 585 '5G BAND 1-——3 (AVG)|
5 I b i fi
46 468
354 351
234 234
3| |
Peak 550 N T ) ED a0 550,510 0 00 500 5700 5900 6100 6300 6500, 6700 7o
ea Frequency (i) Froquency (HHa)
sit oscios-ks sito o3ck03-Ks
Con 56 BAD 1----3 3n 96601~ HE ANT 160125 VERTICAL Condition 56 BAYD 1—3 Sn 96801~ HF ANT 180125 VERTICAL
R 1000. 000Kz VE: 3000. 000KHz S¥T: huto Ra: 1000. 000KHz VBN: 3000. 000KHz SKT: auto
1053
93]
819
702
585 56 BAND 1—3 (AVG)|
T
463 —
354
234
3|
550 5360, 5400, EZE 560, ED 5500, 5510
Avg. CE Left blank
sit o3cioa-ks
Con 5 BAND 1——3 (AVG) 3m 96601- HF ANT 180125 VERTICAL
REV: 1000. 000Kz VBN 3. 000KH: SVT: Auto

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
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«auanas.  FCC RF Test Report

Report No. : FR811821G

WIFI

Band 3 5470~5725MHz Band Edge @ 3m

ANT

802.11ac VHT80 CH106 5530MHz - R

1 Vertical

Fundamental

56 BAND 13,

Pea k 85 5700. 5710, 5720,

03CHO3-KS

Condition 56 BAXD 1--—3 3m 96601~ HF ANT
REW 1000. 000Kz VEW: 3000. 000KHz

5730, 740 5750, 5760, 5765

Frequency (MHz)

180125 VERTICAL
SWT: Auto

Left blank

56 BAND 13 (AVG)|

AV g 85 5700 5710, 5720,
. F

03CH03KS
56 BAN 3 (AV0) 3n 96601~

mmmmmmm

56 BAND 1—3 (; At
REW: 1000 000KHz VER:3. 000KHz SVT:Auto

5730, 5740, 5750, 5760, 5765
MtHz)

180125 VERTICAL

Left blank

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
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«auanas.  FCC RF Test Report Report No. : FR811821G

Band 3 - 5470~5725MHz
WIFI 802.11a (Harmonic @ 3m)

WIFI Band 3 5470~5725MHz Harmonic @ 3m

ANT 802.11a CH100 5500MHz

1 Horizontal Vertical

1053 1053
s34 s34
o1 st
s 13 soBanD 13
703 703
85| 56 BAND 1—5 (AVG) 585 56 BAND 1—3 (AVG)
45 ; 153 ;
354 354
224 24
Peak 7 17
60 4000, 6000, 5000, 10000. 12000, 74008 16000. 13000, 20000, 22008 24000. 26000. 30000 000 4000, G000, 5000, 10000. 72000, 74000 16000, 15000, 20000 72000 24000, Z6000. 300
"
oxcios-xs ascros-xs
vg Eonttion SoBA --—-3 sn 96601~ HE AVT 180125 HORTZONTAL Shndition e
- RBW: 1000. 000KHz VBW: 3000. 000KHz SWT:Auto

5 1--—-3 3 96601~ HF ANT 180125 VERTICAL
REW- 1000 000KHz VEW: 3000. 000KH: SWT: Auto

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
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«auanas.  FCC RF Test Report Report No. : FR811821G

WIFI Band 3 5470~5725MHz Harmonic @ 3m
ANT 802.11a CH116 5580MHz

1 Horizontal Vertical

1053 1053
04 04
o9 o9
104 :
85 56 BAND 1—3 (AVG) 585 56 BAND 1—5 (AVG)
351
24 24

Peak ] ]

Frequency (MHz) Frequency (MHz)
sscan-xs
vg. . BB sm ass0r- 5 a7 120125 soRTZONTAC . SBES—s sn sos0n 5 st 130125 vERTIORL
e R g e FR R R oy

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
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«auanas.  FCC RF Test Report Report No. : FR811821G

WIFI Band 3 5470~5725MHz Harmonic @ 3m
ANT 802.11a CH140 5700MHz

1 Horizontal Vertical

1053 1053
04 04
o9 o9
; 104
585 56 BAND 13 (AVG)| 585 56 BAND 1—3 (AVG)
: 4o ;
351
24

Peak ]

T TO00 5008, Go TN 9 AU TS0 THDND. ToRTD TN TR 0w o006 5000306010060 12000 14000 o008 TaUG0. 20000 Z3000 24000 20000
reaoncy e emenes bt
sscana-xs sscma-is
vg. Eiiticion QB sm o015 a7 120125 oRTzONTAL QMG 0n ses0n- i st 100128 vERTICAL
e et v sobn ooty Le0L2s, o000 oo o S00n oot 457

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
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«auanas.  FCC RF Test Report Report No. : FR811821G

Band 3 5470~5725MHz
WIFI 802.11n HT20 (Harmonic @ 3m)

WIFI Band 3 5470~5725MHz Harmonic @ 3m

ANT 802.11n HT20 CH100 5500MHz

1 Horizontal Vertical

1053 1053
s34 s34
o1 st
s 13 s 13
703 703
585 56 BAND 1—35 (AVG)| oy 56 BAND 13 (AVG))|
45 ; 153 +
354 354
224 24
Peak 7 17
60 4000, 6000, 5000, 10000. 12000, 74008 16000. 13000, 20000, 22008 24000. 26000. 30000 000 4000, G000, 5000, 10000. 72000, 74000 16000, 15000, 20000 72000 24000, Z6000. 300
Frequency (MHz) Frequency (MHz)
oxcios-xs Site ascros-xs
vg Eonttion SoBA --—-3 sn 96601~ HE AVT 180125 HORTZONTAL Shndition SSHARD 13 sn 96601 P ANT 180125 VERTICAL
- RBW: 1000. 000KHz VBW: 3000. 000KHz SWT:Auto RBW: 1000. 000KHz VBW:3000. 000KHz SWT:Auto

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
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«auanas.  FCC RF Test Report Report No. : FR811821G

WIFI Band 3 5470~5725MHz Harmonic @ 3m

ANT 802.11n HT20 CH116 5580MHz

1 Horizontal Vertical

585 5 BAND 1—3 (AVG)| 585 56 BAND 1-—5 (AVG)|
Peak
i e i
\"/ Cdition SECBAND. 1——3 3a 96601 HE ANT 180125 HORIZONTAL Chmdition SCBAND 1——3 3n 96601 HE ANT 180125 VERTICAL
- RBW: 1000. 000KHz VBW:3000. 000KHz SWT:Auto RBW: 1000. 000KHz VBW:3000. 000KHz SWT:Auto

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
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«auanas.  FCC RF Test Report Report No. : FR811821G

WIFI Band 3 5470~5725MHz Harmonic @ 3m

ANT 802.11n HT20 CH140 5700MHz

1 Horizontal Vertical

105.3 10523
93| 93|
a1 819
56 8AND 13| 56 8AND 13|
702 i 702
583 G BAND 1—3 (AVG) 583 5 BAND 1-—3 (AVG)
469 T 464 T
354 354
24 24
P ea k 17 17
0004000, 6000, 8000, 10000, 12000. 14000 16000. 18000 20000, 22000 24000, 26000, 300 000 4000, 6000, 8000, 10000, 12000. 14000 16000. 18000 20000. 22000. 24000. 26000, 300
Frequency (MHz) Frequency (Hz)
site 03CHO3KS, site 03CHO3-KS
Vg_ Condition 5 BAND 1--—-3 3n 96601~ HE AT 180125 HORIZONTAL Condition 56 BAND 1-<—-3 3n 96601~ HE ANT 180125 VERTICAL
REK:1000. 000KHz VBR:3000. 000Kz SFT: Auto RBK- 1000. 000Kkz VBR:3000. 000Kz SFT: duto

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
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«auanas.  FCC RF Test Report Report No. : FR811821G

Band 3 5470~5725MHz
WIFI 802.11n HT40 (Harmonic @ 3m)

WIFI Band 3 5470~5725MHz Harmonic @ 3m

ANT 802.11n HT40 CH102 5510MHz

1 Horizontal Vertical

sy 56 BAND 1—35 (AVG)| 585 56 BAND 13 (AVG))|
Peak
ey i ;
\"/ Condition 56 BAND 1---3 S 96601~ HF ANT 180125 HORIZONTAL Condition 56 BAD 1--—-3 3n 96801~ HE ANT 160125 VERTICAL
- RBW: 1000. 000KHz VBW:3000. 000KHz SWT:Auto RBNW: 1000. 000KHz VBW:3000. 000KHz SWT:Auto

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
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«auanas.  FCC RF Test Report Report No. : FR811821G

WIFI Band 3 5470~5725MHz Harmonic @ 3m
ANT 802.11n HT40 CH110 5550MHz

1 Horizontal Vertical

1053 1053
04
o9
585 56 BAND 135 (AVG) 584 56 BAND 1—3 (AVG)
351
24 24

Peak ] ]

o0 o0 5000, 3000, 100U 2000 14000 1500 ToUG0. 20090 720002400 200050000 o0 000, GOV ORI 005 TR TOOW TEUDD, oW TN TR 0000
Frequency (MHz) Frequency (MHz)
sscan-xs
vg. . SERS—s sm as0r- 5 a7 120125 soRTZONTAC & SBES—s sn sos0n 5 st 130125 vERTIORL
e Rt s FR R R oy

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
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«auanas.  FCC RF Test Report Report No. : FR811821G

WIFI Band 3 5470~5725MHz Harmonic @ 3m

ANT 802.11n HT40 CH134 5670MHz

1 Horizontal Vertical

1053 1053
w4 w4
o1 o1
somap 1| soeaup 1|
709 709
585 56 BAND 1—3 (AVO]] 585 56 BAND 1-—3 (AVG)|
w3 - e :
351 351
24 24
Peak ) ]
o 4005, 5000, 3005, 10050 12006 TA0G0 16005, To0GD. 20000, 2200024000 25000, 30000 o 4006, 5000, 3008, To0as 12006 14000 15005 To0G0. 20000 22000, 24000 26000, 30
Frequency (MHz) Frequency (MHz)
sscrua-Rs ascmng-xs
vg. Eirbicion LU s su assor- e a7 130125 soRTzONTAL Eordieton B 5o cmson e vt 130125 vesrIen
E5871000 sooehe T S00n otnr S57- e Ror"1000.oourhe % S000, Do0RRE S5T-fuce

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
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«auanas.  FCC RF Test Report Report No. : FR811821G

Band 3 5470~5725MHz
WIFI 802.11ac VHT80 (Harmonic @ 3m)

WIFI Band 3 5470~5725MHz Harmonic @ 3m
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Emission below 1GHz

5GHz WIFI 802.11ac VHT80 (LF)

WIFI 5GHz WIFI
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Appendix C. Duty Cycle Plots
Band Duty Cycle (%) |  T(us) 1/T(kHz) | VBW Setting Ly
Factor(dB)
802.11a 94.76 2.061 0.49 1KHz 0.29
5GHz 802.11n HT20 93.86 1.910 0.52 1KHz 0.16
5GHz 802.11n HT40 90.80 0.948 1.055 3KHz 0.27
5GHz 802.11ac VHT80 82.50 0.462 2.165 3KHz 0.60
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802.11a
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802.11n HT40
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